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Auftraggeber: Compupal Group Corporation.

Client: No.1555 Jiashan Avenue, Jiashan 314113, Zhejiang, China
Gegenstand der Priifung: Clock Radio with Bluetooth

Test ifem:

Bezeichnung: NS-CLBT01-B Serien-Nr.: n.a.
Identification: NS-CLBTO1-W Serial No.:

Wareneingangs-Nr.: 164002027 Eingangsdatum: 2012-12-1%
Receipt No.: Date of receipt:

Zustand des Priifgegenstandes bei Anlieferung:  Test samples received are sufficient for testing and not
Condition of test item at delivery: damaged.

Priifort: Shenzhen Accurate Technology Co., Ltd.

Testing location: ( Details refer to clause 2.1)

Test specification: FCC CFRA47 Part 15: Subpart C Section 15.207

FCC CFRA47 Part 15: Subpart C Section 15.209
FCC CFR47 Part 15: Subpart C Section 15.107
FCC CFR47 Part 15: Subpart C Section 15.109
RS$S-210 Issue 8 December 2010

RSS-Gen Issue 3 December 2010

RSS-102 Issue 4 March 2010

Priifergebnis: Der Priifgegenstand entspricht oben genannter Priifgrundlage(n).
Test Resulf: The test item passed the test specification(s).

Priiflaboratorium: TUV Rheinland (Shenzhen) Co., Ltd.

Testing Laboratory:

gepriift/ tesfed by: . kontrolliert! reviewed by:

S A

2013-03-01 Sam Lin/ Project Manager 2013-03-05 Winnie Houf Technical Certifier
Datum Name/Stellung Unterschrift Datum Name/Stellung Unterschrift
Date Name/Position Signature Date Name/Position Signature

Sonstigesi Other Aspects:

Abkiirzungen: Pfass) = entspricht Priifgrundiage Abbreviations:  Pfass) = passed
F(ail) = entspricht nicht Priifgrundiage Faify = failed
N/A = nicht anwendbar N/A = notappficable
NT = nicht gefesiet NT = pot tested

Dieser Priifbericht bezieht sich nur auf das o.g. Priifmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfdltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.

This test report relates ta the a. m. test item. Without permission of the test center this test report is not permitted to be du-
plicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

TOV Rheinland LGA Products - Tillystrasse 2 - D-90431 Nlrnberg - Tel.: +49 911 655 5225 - Fax +49 911 655 5226
Mail: service@de.tuv.com - Web: www.tuv.com
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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 99% BANDWIDTH
RESULT: Passed

5.1.5 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.6 SPURIOUS EMISSION
RESULT: Passed

517 FREQUENCY SEPARATION
RESULT: Passed

5.1.8 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.9 TIME OF OCCUPANCY
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A

The tests at the test site have been conducted under the supervision of a TUV
engineer.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17030656 001 Seite 5 von 39

Test Report No. Page 5 of 39

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

K'.nd of Manufacturer Type S/IN Callbrgted
Equipment until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2014-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2014-01-07
Loop Antenna Schwarzbeck FMzZB1516 1516131 2014-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2014-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2014-01-07
Pre-Amplifier Rohde & Schwarz 23'6;)11835 3791 2014-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2014-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Artificial Mains| schwarzbeck NLSK8126 8126431 2014-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is clock radio with Bluetooth technique.
Bothe models are identical except different color of enclosure.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Clock Radio with Bluetooth

Type Designation:

NS-CLBTO01-B, NS-CLBT01-W

FCCID

Z5YNS-CLBTO1

IC

10828A-CLBTO1

Table 3: Technical Specification of EUT

Technical Specification Value

Operating Frequency band 2402 — 2480 MHz

Channel separation 1MHz

Extreme Temperature Range | -20°C to +55°C

Operation Voltage DC5.4V via AC/DC Adapter

Modulation

GFSK, 8DPSK, 71/ 4DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0dBi

RF Output Power

0.00216W (3.35dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. BT Transmitting

1. Low channel

2. Middle channel

3. High channel

BT Receiving

FM

Playing from AUX

Standby

Off

nmoow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Due to the models’ difference indicated in clause 3.1, full test was applied on NS-

CLBTO1-B.

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type Rating
Input:100-240Vac,
AC/DC Adapter HNAO054110U 50-60Hz, 0.3A
output: 5.4Vdc, 1.1A
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4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& 3m
Support Unj

Turn Tahle

Ground Plane

Test Receiver

N

B oa
o 4a
&4
Pa
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
S

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2013-01-26
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date
Test standard

Basic standard
Limit
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2013-01-31

FCC Part 15.247(b)(1)
RSS-210 A8.4 (2)
ANSI C63.4: 2003
0.125 Watt

Shielded room

Low/ Middle/ High
A

22°C

53%

101 kPa

Passed

Table 5: Test result of Peak Output Power, GFSK mod  ulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 3.35 0.00216 0.125
Middle Channel 2441 3.22 0.00210 0.125
High Channel 2480 2.72 0.00187 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK mo  dulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 2.95 0.00197 0.125
Middle Channel 2441 2.98 0.00199 0.125
High Channel 2480 2.49 0.00177 0.125

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT: Passed

Date of testing : 2013-01-26

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1 (a)

Basic standard : ANSI C63.4: 2003

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz2)
Low Channel 2402 918 / Pass
Mid Channel 2441 924 / Pass
High Channel 2480 912 / Pass

Table 8: Test result of 20dB Bandwidth, 8DPSK modul ation

Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2z) (kHz)
Low Channel 2402 1266 / Pass
Mid Channel 2441 1264 / Pass
High Channel 2480 1260 / Pass
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5.1.4 99% Bandwidth

RESULT: Passed
Date of testing : 2013-01-26

Test standard : RSS-Gen clause 4.6.1
Basic standard : ANSI C63.4: 2003
Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 9: Test result of 99% Bandwidth, GFSK Modulat ion

Channel 99% Limit
Channel Frequency Bandwidth (MH2) Result
(MHz) (kHz2)
Low Channel 2402 930 / Pass
Mid Channel 2441 936 / Pass
High Channel 2480 930 / Pass

Table 10: Test result of 99% Bandwidth, 8DPSK Modul ation

Channel 99% Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1230 / Pass
Mid Channel 2441 1242 / Pass
High Channel 2480 1248 / Pass
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5.1.5 Conducted spurious emissions measured in 100k Hz
Bandwidth

RESULT: Passed
Date of testing : 2013-01-26
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2003
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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modulation
Low Channel, below 1GHz
= Agilenf  17:30:48 Jan 26, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace Type
1 [€D)] Freq

#VBW 300 kHz
X Axis
803.7 MHz

Low Channel, above 1GHz
3 Agilent  17:34:15 Jan 26, 2013

Ref 10 dBm #Atten 20 dB

Start 1 GHz
#Res BW 100 kHz

Marker Trace X Axis
1 1) 2.395 GHz

2 1) 4.800 GHz
3 1) 7.204 GHz
4 1) 24.928 GHz

Test Plot of 100kHz Bandwidth of Frequency Band Edg

#VBW 300 kHz

e, GFSK

Mkrl 803.7 MHz
-55.67 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.67 dBm

Mkrl 2.395 GHz
3.598 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
3.598 dBm
-42.52 dBm
-52.58 dBm
-54.38 dBm
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Low Channel, Band Edge

@ RBW 100 kHz Marker 4 [T1 ]
VBW 300 kHz -51.15 dBnm

Ref 10 dBm Att 40 dB SWI 10 ns 2. 361894000 GHz

10 Marker| 1 [T1 1]
340 dBr
Lo 402256000 GH
Marker| 2 [T1
-54]56 dBi
—10 SY00000D0U G
Marker |3 [T1
-50] 23 dBj
386260000 GHy

N

- 30

|50 v

- 80

-90
Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 26.JAN. 2013 11:31:01

Middle Channel, below 1GHz

= Agilenf  17:29:29 Jan 26, 2013 R T

Mkrl 459.6 MHz
Ref 10 dBm #Atten 20 dB -55 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 [€D)] Freq 459.6 MHz -55 dBm
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Middle Channel, above 1GHz

= Agilent  17:23:59 Jan 26, 2013

#Atten 20 dB

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace X Axis
1) 2.443 GHz

(1) 4.872 GHz
(1) 7.325 GHz
(1) 9.754 GHz

High Channel, below 1GHz

= Agilenf  17:28:27 Jan 26, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

Type X Axis
Freq 786.2 MHz

#VBW 300 kHz

Mkrl 2.443 GHz
3.496 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
3.496 dBm

-39.76 dBm
-52.69 dBm

-56.1 dBm

Mkrl 786.2 MHz
-55.78 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.78 dBm
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High Channel, above 1GHz

= Agilenf  17:27:06 Jan 26, 2013 R T

Mkrl 2.491 GHz
Ref 10 dBm #Atten 20 dB 2.695 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)
Marker Trace X Axis Amplitude
1) 2.491 GHz 2.695 dBm
1) 4.968 GHz -45.07 dBm
1) 7.445 GHz -50.07 dBm
1) 9.922 GHz -52.25 dBm

High Channel, Band Edge

@ RBW 100 kHz MNarker 1 [T1 |
VBW 300 kHz 2.74 dBn

Ref 10 dBm Att 40 dB SWI 2.5 ns 2.479966000 GHz

10l Marker |2 [T1
-52/39 dBn
fxl 483500000 GH;
\ Marker |3 [T1

— L0

-51/34 dBn

- 248472000 Gz
\ Marker |4 [T1
120

HiE
X
I

-51/49 dBnm
486686000 GHz

w

o
|
N

-90
Start 2.479 GHz 2.1 WHz/ Stop 2.5 G&z

Date: 26.JAN. 2013 11:33:00
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modulation
Low Channel, below 1GHz
= Agilenf  09:32:48 Jan 27, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

#VBW 300 kHz
X Axis
908.6 MHz

Low Channel, above 1GHz
= Agilent  09:48:27 Jan 27, 2013

Ref 10 dBm #Atten 20 dB

#Peak

Start 1 GHz
#Res BW 100 kHz

Marker Trace X Axis
1 1) 2.395 GHz

1) 2.948 GHz
1) 4.800 GHz
1) 14.371 GHz

2
3
4

Test Plot of 100kHz Bandwidth of Frequency Band Edg

#VBW 300 kHz

e, 8DPSK

Mkrl 908.6 MHz
-55.32 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.32 dBm

Mkrl 2.395 GHz

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
2.102 dBm
-54.03 dBm
-47.15 dBm
-54.47 dBm
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Low Channel, Band Edge

@ RBW 100 kHz Marker 4 [T1 ]

VBW 300 kHz -52.06 dBn
Ref 10 dBm Att 40 dB SWI 10 ns 2. 350548000 GHz

10 Marker| 1 [T1
2112 dBr,
Lo 402256000 GH

Marker| 2 [T1

1 PK] -
IVAXH] -54] 46 dBj

SY0000D0U G
Marker |3 [T1

-52]14 dBpr
386074000 GHz

N

- 30

L- 40

- 80

-90

Start 2.31 GHz 9.3 MHz/ Stop 2.403 GHz

Date: 26.JAN. 2013 11:28:04

Middle Channel, below 1GHz

= Agilent  09:36:46 Jan 27, 2013 R T

Mkrl 506.3 MHz
Ref 10 dBm #Atten 20 dB -55.33 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 (1) Freq 506.3 MHz -55.33 dBm
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Middle Channel, above 1GHz

i Agilent  09:39:42 Jan 27, 2013

#Atten 20 dB

Ref 10 dBm

Start 1 GHz
#Res BW 100 kHz

Marker Trace
(1)
(1)
(1)
(1)

#VBW 300 kHz
X Axis
2.443 GHz
2.948 GHz
4.872 GHz
24.471 GHz

High Channel, below 1GHz

= Agilent  09:44:42 Jan 27, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace
1 (1)

Type X Axis
Freq 883.4 MHz

#VBW 300 kHz

Mkrl 2.443 GHz
2.348 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
2.348 dBm

-54.07 dBm
-45.43 dBm
-54.68 dBm

Mkrl 883.4 MHz
-55.27 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.27 dBm
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High Channel, above 1GHz

¢ Agilent  09:43:31 Jan 27, 2013 R T

Mkrl 2.491 GHz
#Atten 20 dB 1.949 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
(1) 2.491 GHz 1.949 dBm
1) 4.968 GHz -48.28 dBm
1) 13.577 GHz -54.8 dBm
@ 24.447 GHz -54.8 dBm

High Channel, Band Edge

@ RBW 100 kHz Narker 1 [T1 |
VBW 300 kHz 1.90 dBn

Ref 10 dBm Att 40 dB SWI 2.5 ns 2. 479966000 GHz

10 Marker |2 [T1
1 -51|93 dBn
0. ﬁﬁ 4 500000 G

Marker| 3 [T1
1 PY
-51/94 dBn
| 10

\ 484250000 GHz
20

Marker| 4 [T1
-51/80 dBn
496304000 GHz

-
—
N

- 30
| 40 \
| 50 W W 3 4

- 70

- 80

-90
Start 2.479 Gz 2.1 MHz/ Stop 2.5 Gz

Date: 26.JAN 2013 11:34:31
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5.1.6 Spurious Emission

RESULT: Passed
Date of testing : 2013-01-27 to 2013-01-28
Test standard : FCC part 15.247(d)

FCC Part 15.205
RSS-210 Clause 2.2

Basic standard : ANSI C63.4: 2003

Limits : Refer to 15.209(a) of FCC part 15.247(d)
Refer to RSS-210 Table 2

Kind of test site : 3m Semi-Anechoic Chamber

Test setup

Test Channel : Low/ Middle/ High

Operation mode : A, C

Ambient temperature : 24°C

Relative humidity : 48%

Atmospheric pressure : 101 kPa

Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.7 Frequency Separation

RESULT: Passed
Date of testing 2013-01-26
Test standard FCC part 15.247(a)(1)
RSS-210 A8.1 (b)
Basic standard ANSI C63.4: 2003
Limit = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 22°C
Relative humidity 52%
Atmospheric pressure 101 kPa
Table 11: Test result of Frequency Separation
Measured
Channel Channel Limit
Channel Frequency . Result
(MH2) Separation (kHz)
(MHz)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 2 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation

Low Channel
® RBW 100 kHz Delta 4 [T1 ]
VBW 300 kHz -0.01 dB
Ref 10 dBm “Att 20 dB SWI 2.5 ns 1. 002000000 MHz
10 3 1 Mar ker 14[T1
3132 dBnr
Lo it A\ M\'\l/]l\ /STAA05% 4800 Gt
1 PK] / Magker| 2 [T1
NAXH / l_\ -14] 18 dBnmr
- M 442500000
A(% N Ny Delta B [T1 ] ¥
20 -0/05 dB
[ -1/ 002000p00 MHz
- 30
|- 40
3DB
|- 50
- 60
- 70
- 80
-90
Center 2.441 GHz 300 kHz/ Span 3 MHz
Date: 26.JAN. 2013 09: 15: 06
Middle Channel
® RBW 100 kHz Delta 3 [T1 ]
VBW 300 kHz -0.00 dB
Ref 10 dBm “Att 20 dB SWF 2.5 s 1. 002000000 MHz
10 2 Mar ker 13[T1
3|54 dBn
Lo N el (T ainbon ce
1 PK] /“ \ Delfta P [T1 ]
oG |, Va 0|0y dB
;I’NJ w Wﬂ =1 O0Z2000Pp00U W{\“:\h
|- 20
|- 30
|- 40
3DB
|- 50
- 60
- 70
|- 80
-90
Center 2.403 GHz 300 kHz/ Span 3 MHz

Date: 26.JAN. 2013 09:18:30
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High Channel
@ *RBW 100 kHz Delta 3 [T1 ]
*VBW 300 kHz 0.01 dB
Ref 10 dBm ALt 20 dB SWI 2.5 ns 1. 002000000 MHz
10 5 Mar ker 13[T1
PR Vo NN ited SN Mor oo s |0
. Delfa 2 [T1 ]
RN A R A
H = L[ OUZ000P00
7 - o <
|- 20
- 30
|- 40
3DB
- 50
|- 60
- 70
- 80
-90
Center 2.479 GHz 300 kHz/ Span 3 MHz

Date: 26.JAN. 2013 09:22:01
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5.1.8 Number of hopping frequency

RESULT: Passed

Date of testing : 2013-01-26

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : = 15 non-overlapping channels

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Table 12: Test result of Number of hopping frequenc vy

Measured Quantity of
Hopping Channel

2400 to 2483.5 MHz 79 =15 Pass

Frequency Range Limit Result




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17030656 001 Seite 31 von 39

Test Report No. Page 31 of 39

Test Plot of Number of hopping frequencies

% “RBW 100 kHz Marker 2 [T1 |

*VBW 300 kHz 2.33 dBmr
Ref 10 dBm “Att 20 dB SWI 10 ns 2.480240000 GHz
10 1 Marker|1 [T1
4T dBm
Lo GH
[
1o | '

- 30

|-
W

|- 60

- 70

I-- 80

-90
Center 2.441 G 9 MHz/ Span 90 MHz

Date: 26.JAN. 2013 09:09: 46
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5.1.9 Time of Occupancy

RESULT: Passed

Date of testing : 2013-01-26

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1 (d)

Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 13: Test result of Time of Occupancy, GFSK mo  dulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.55 0.18 0.4 Pass

Low Channel DH3 1.82 0.29 0.4 Pass
DH5 3.09 0.33 0.4 Pass

DH1 0.55 0.17 0.4 Pass

Mid Channel DH3 1.84 0.29 0.4 Pass
DH5 3.12 0.33 0.4 Pass

DH1 0.55 0.17 0.4 Pass

High Channel DH3 1.84 0.29 0.4 Pass
DH5 3.09 0.33 0.4 Pass
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Table 14: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.57 0.18 0.4 Pass

Low Channel DH3 1.84 0.29 0.4 Pass
DH5 3.09 0.33 0.4 Pass

DH1 0.56 0.18 0.4 Pass

Mid Channel DH3 1.84 0.29 0.4 Pass
DH5 3.09 0.33 0.4 Pass

DH1 0.57 0.18 0.4 Pass

High Channel DH3 1.84 0.29 0.4 Pass
DH5 3.09 0.33 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 2.16mW only, which less than 20mW.
Hence the EUT is exempted from routine evaluation limits (SAR Evaluation) according to
clause 2.5.1 of RSS-102 Issue 4.

The minimum distance for the EUT is 5mm, since maximum peak output power of the
transmitter is 2.16mW <10mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile and Portable RF Exposure.Guidance v05.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3 ~ OMH2z)

Photograph 2: Set-up for Spurious Emissions (30MHz-  1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-1  8GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-  26GHz)
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Photograph 5: Set-up for Conducted Emissions

Photograph 6: Set-up for Radiated Emissions, below 1GHz
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Photograph 7: Set-up for Radiated Emissions, above 1GHz
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List of Figures

Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

(€10 (1Y, oo [ =1 o o HO USRS PURPT 4
Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz), GFSK
1Yo L8] =11 o o RSP RRRT O 4
Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

(€10 (1Y, oo (1] =1 i o o HO PRSP PERPR 5
Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz), GFSK

¥ ToTo (U] F= 4o o WO OO P RPN 6
Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

LTS T 1Y oo [N F= Ui o o PP PSPPSR PPRURRPRR 7
Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK

¥ oTo (U] F= 4o o WO P PSP 8
Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

(€10 (1Y, oo [0 =1 1o o HO PRSP PERPR 9
Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity (18 GHz — 25GHz),

LT ST (1Y, oo [ ] =1 1o o HO RSP OPRRPRR 10
Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

LTS (1Y, oo [ ] =1 i o o HO RO PRRPR 11
Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK

¥ oo (U] F= 4o o AP RPPR TR PPRPPRRPTRN 11
Figure 11: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

LTS T Q1Y oo 18] F= i o o OSSP PP R OPRP 12
Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GHz),

€T T Q1Y oo [ 8] F= Ui o o OO RPP RO PRP 13
Figure 13: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

LT ST (1Y, oo [ =1 i o o HO RO PRRPR 14
Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

LTS (1Y, oo [ =1 o o EO U ROPRRPR 15
Figure 15: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

LTS (1Y, oo [ ] =1 i o o HO RSP OPRRPR 16
Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

LTS T (1Y oo [ 8] F= Ui o o PO R PRSPPI 17
Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

LTS T (1Y oo 18] F= Ui o o PO PP R OPRP 18
Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK

¥ oTo (U] F= 4o o WO U PRSPPI 18
Figure 19: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

LTS (1Y, oo [ ] =1 i o o HO RO PRRPR 19
Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

(€T ST (1Y, oo [ ] =1 i o o HO RO PRRPRR 20
Figure 21: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

€T ST (1Yo o [ =1 i o o HO U PRRPPP 21
Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

LTS T Q1Y oo 18] F= i o o PO PRSP PP RPN 22
Figure 23: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

LTS T Q1Y oo 18] F= i o o OO PRSP PP RPN 23
Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

LTS T Q1Y oo 18] F= i o o OO PRSP PP RPN 24
Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),

ST S (Y, (oo [V =1 1 o] o NP TR UTOPTTPRRPPR 25

Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHZz),
BDPSK MOGUIBLION ...ttt ettt e e sttt e e st e e e sa b e e e e aa kb e e e e et be e e e st b e e e e aabneeeesnbneeeesnrnneeens 25




Produkte
Products

Appendix 1 A TUVRheinland®

17030656 001
Page 2 of 81

Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),

ES] DTS Q1Y oo [V oY (T o PO PP R PPRP 26
Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHZz),

ES] DTS Q1Y oo [U] oY (o] o OSSR PP R PPRP 27
Figure 29: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

ST S (Y, (oo (1] =1 1 o o RO PRRPRR 28
Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

o1 ST (Y, (oo (1] =1 1 o o R TUSROPRRPRR 29
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

ST ST (Yoo [V =1 1 o o RS SROPRRPRR 30
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

BDPSK MOUUIBLION ...ttt s e et e s e e n et e ss e et e e n e e e nare e e nnreenene s 31
Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),

S] DTS Q1Y oo [U] =Y (o] o OO PP RSP 32
Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHZz),

S] DTS Q1Y oo [U] oY (o] o OSSR PP R OPRP 32
Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST S (1Y, [T [V =1 1o o AR PRRPRR 33
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHZz),

o1 S (Y, [T (1] =1 1 o o RS UROPPRRPRR 34
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

ST ST (Y, (oo (1] =1 1 o o SRRSO PRRPRR 35
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

BDPSK MOUUIBLION ...ttt s e et e s e e e n et e ss e e et e rn e e nsre e e nnneenenees 36
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

S] DTS Q1Y oo [U] oY (T o PO PP R OPRP 37
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

ES] DTS Q1Y oo [V o (o] o PO PP R PPRP 38
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

ST S (Y, (oo [V =1 1 o] o AR OPRRPRR 39
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHZz),

ST S (Y, (oo [V =1 1o o SRRSO PRRPRR 39
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST S (Y, (oo (1] =1 1 o] o RSP PRRPRR 40
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

BDPSK MOUUIBLION ...ttt ettt s ekt ese e e e n e e ss e e et e rn e e nare e e nnneenenees 41
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —18GHz),

S] DTS Q1Y oo [0 o (o] o PP PP OPRP 42
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

S] DTS Q1Y o To [V oY (T o OO PP R OPRP 43
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST ST (Y, (oo (1] =1 1 o o RSP PRRPR 44
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

o1 ST (Y, (oo (1] =1 1 o o PRSP PRRPRR 45
Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

(€T ST (1Y, oo [ ] =1 i o o HO RO PRRPRR 46
Figure 50: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), GFSK

¥ oTo [U]F= 14T o] o PO UR T PPR PRI 46
Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

LTS T Q1Y oo 18] F= i o o PO PRSP PP RPN 47
Figure 52: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), GFSK

¥ oTo [N F= 14T o] o PO U R PPRPRRPTRN 48
Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

LTS (1Y, (oo [ =1 i o o HO PR PRRPPR 49
Figure 54: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), GFSK

[ To [1] =1 o o NPT UPUT PP PPRTPP 50

Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),
€1 ST Q1Y oo [V F= L1 [o] I PO PO TP PP PP PPPPPPPPPPR 51
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz), GFSK

Yoo (U] F= 4o o WO URPPRP PRI 52
Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

ES] DTS Q1Y oo [U] oY (o] o OSSR PP R PPRP 53
Figure 58: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK

1[0 o [1] =1 o o TSP PURPRR 53
Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHZz),

o1 ST (Y, (oo (1] =1 1 o o R TUSROPRRPRR 54
Figure 60: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), 8DPSK

1[0 o L1 =1 o o RSP PURPRR 55
Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

BDPSK MOUUIBLION ...ttt s e et e s e e n et e ss e et e e n e e e nare e e nnreenene s 56
Figure 62: Test figure of spurious emissions, mode B, Vertical polarity (LGHz — 18GHz), 8DPSK
Yoo (U] F= 4o o WO PR PRUR PRSPPI 57
Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),

S] DTS Q1Y oo [U] oY (o] o OSSR PP R OPRP 58
Figure 64: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz),

ST S (1Y, [T [V =1 1o o AR PRRPRR 59
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

1[0 To [1] =1 o o RSP PURPRR 60
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

1[0 o L1 =1 o o PSP PURPRR 61
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK

¥ oo (U] F= Ao o WO U R PPRPPRRPTRN 62
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

¥ oo (U] F= 4o o WO PPRP PRI 63
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

¥ oTo (U] F= 4o o H POV PPRPPRRPTRN 64
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 83DP SK

1[0 o L1 =1 o o AR PO T PURPRR 65
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

1[0 o [1] =1 o o PRSP PURPRR 66
Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK

1[0 o [1] =1 o o PRSP PURPRR 67
Figure 73: Test figure of Conducted emissions, Mode A, IN€ lIVE .........ccccviiiiiiii e 68
Figure 74: Test figure of Conducted emissions, Mode A, line neutral...........cccccceeviiciiiieiee e 69
Figure 75: Test figure of Conducted emissions, Mode C, liN€ lIVE ..........cccuvieiiiee i 70
Figure 76: Test figure of Conducted emissions, Mode C, line neutral ............cccccoovveiiiiiiie e 71
Figure 77: Test figure of Conducted emissions, Mode D, liN€ lIVE ..........cccuvveiiiei i 72
Figure 78: Test figure of Conducted emissions, Mode D, line neutral ............ccccccoveciiiiiiie e 73
Figure 79: Test figure of Radiated emissions, Mode C, Below 1GHz, Horizontal............c.cccooiiinnne. 74
Figure 80: Test figure of Radiated emissions, Mode C, Below 1GHz, Vertical..........c..cccccooeiiiiiiinnnnne 75
Figure 81: Test figure of Radiated emissions, Mode C, Above 1GHz, Horizontal ..........cccccooviiiiiiiiiieinnnn. 76
Figure 82: Test figure of Radiated emissions, Mode C, Above 1GHz, Vertical .........ccccccceiiiiiiiiiiinnnennnnee 77
Figure 83: Test figure of Radiated emissions, Mode D, Below 1GHz, Horizontal..............cccooiiiiieiiinnnn. 78
Figure 84: Test figure of Radiated emissions, Mode D, Below 1GHz, Vertical............cccccceeiniiiiiieninnnne 79
Figure 85: Test figure of Radiated emissions, Mode D, Above 1GHz, Horizontal ........ccccceevvvcvviiieneeennnns 80

Figure 86: Test figure of Radiated emissions, Mode D, Above 1GHz, Vertical .........ccccccveeeviiiiiiiieeneeennnnns 81
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A TUVRheinland®

Figure 1: Test figure of spurious emissions, mode A
(9kHz — 30MHz), GFSK Modulation
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Figure 2: Test figure of spurious emissions, mode A
(9kHz — 30MHz), GFSK Modulation
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Figure 3: Test figure of spurious emissions, mode A .1, Horizontal polarity
(30MHz — 1GHz), GFSK Modulation

" _ ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#565 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 14/41/28
EUT: Clock Radio with Bluetooth Engineer Signature: PE]
Mode:  TX2402MHz Distance: 3m

Model:  NS-CLBT01
Manufacturer: Compupal

Note: BDR

70.0  dBuV/m

60

50

40

30

20

10

| oo : .

30.000 40 50 l.;[l 7’0 é[l ’ 300 408 5’[|[| [;ﬂl] '}ﬂl] : “]l;lllﬂ MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
NOo- | (MHz) | (dBuvim)| (dB) |(dBuv/m) |(dBuvim)| (dB) || cm | wegy | Rome
1 324.8645| 4.45 1754 | 22.00 | 4600 |-24.00] QP

Page: 1 hitp:/imwww.ate-lab.com
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Figure 4: Test figure of spurious emissions, mode A .1, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

3 ® ACCURATE TECHNOLOGY CO.,LTD. "% Site: 2# Chamber
: AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, - Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #3564 Polarization: Vertical
Standard: FCC Cldss B 3M Radiated : Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.{ C)YHum.(%) 26 C/55% ’ Time: 14/34/50
EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode:  TX2402MHz Distance: 3m
Model:  NS-CLBTO1 i
Manufacturer: Compupal

Note: BDR

60

50

40

PR

e e e b e

il
mwm«,ww‘““‘“
W

MWWV\W,N\ M‘ W«

20 i-. _

10

0.0 : Lo : { I
30.000 40 50 60 70 80 300 400 500 600 700 1Uliﬂ.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |[(dBuvim) | (dB) | (dBuV/m) |(dBuVim)| (dB) | P | ©m) | (ceg) | ReMa
1 116.3541| 8.31 1367 | 2198 | 4350 |2152| QP

Page: 1 hitp:/fwww ate-lab com
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A TUVRheinland®

Figure 5: Test figure of spurious emissions, mode A

(1GHz —18GHz), GFSK Modulation

(ATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

.1, Horizontal polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#529
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.{ C)YHum.(%) 26 C/55%
EUT: Clock Radio with Bluetooth
Made: TX 2402MHz
Model:  NS-CLBTO1
Manufacturer: Compupal

Polarization;
Power -Source:
Date: 13/01/27/
Time: 8/33/21

Engineer Signature: PEI

Distance: 3m

Horizontal
AC 120V/60Hz & DC 3V

Note: BDR

1100 dBuv/m

100

30

80

6D

£ T U AT SS S | R SO RIS SOU

50

40

30

20

10.0 : H H H H H N H
1000.000 2000 3000 5000 §&000 7000 80009060 18000.8MH=z
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuwim)| (dB) | (dBuv/m) |(dBuV/m)| (aB) | "= | em) | @eg) | Remer
1 1398.355| 50.82 | -11.81 | 39.01 7400 | 34.99] peak
2 1398.355] 4861 | -11.81 | 36.80 | 5400 |-17.20] AVG
3 2402.010] 101.97 | 7.45 | 9452 7 7| peak
] 4804.015| 5178 | 030 | 5148 | 74.00 |-2252| peak
5 4804.015| 4636 | 030 | 46.06 | 5400 | 7.94| AVG
Page: 1 http://www.atc-lab.com
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2t Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#530 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: . Radiation Test Date: 13/01/27/

Temp.( CYHum.(%) 26 C/55% Time: 8/46/20

EUT: Clock Radio with Bluetooth Engineer Signature:  PEI

Mode: TX 2402MHz Distance: 3m

Model: © NS-CLBTO1
Manufacturer: Compupal

Note: BDR

110.0 dBu¥/m

timit1: —

T e R [ R R -

e B B s e A

k7 T U RPN SOt U SR SO

- R R SR R 1

P — A U DO —— A SR TR S S SO
i o ey : :

20 bt i

20

10.0 : : : P

1000.000 2000 3000 5000 6000 7000 86DOS000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz)  |[(dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | % | ©m) | eg) | Reme™
1 1308.360| 5884 | -11.81 | 47.03 74.00 |-26.97| peak
2 1398.360| 55.91 | 11.81 | 44.10 5400 | -9.90| AVG
3 2402.021| 106.06 | 7.45 | 97.61 7 T | peak
7 4804.035| 53.11 030 | 5281 7400 | 21.19| peak
5 4804.035| 48.11 030 | 47.81 5400 | -6.19| AVG

Page: 1 http:/fwww.atc-fab.com
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Figure 7: Test figure of spurious emissions, mode A .1, Horizontal polarity
(18GHz —25GHz), GFSK Modulation

b, B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#570 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50 % Time: 17/46/09
EUT: Clock Radio with Bluetooth Engineer Signature: PE}
| Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: BDR
70.0 dBu¥/m
60
50
30
TR R S ——
0.0 :
18000.600 20000 25000.0 MHz
No | b | camavim | a). (dBenm | (cBivim) | (o |22 |y | ey | et
24950.674| 3126 | 1883 | 5000 | 7400 |-2391] peak
2 24950674 1895 | 1883 | 37.78 | 5400 |-16.22] AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 8: Test figure of spurious emissions, mode A .1, Vertical polarity

(18GHz -

25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396

Job No.: PYH#571 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50% Time: 17/54/43
EUT: Clock Radio with Bluetooth Engineer Signature: PE|
Mode: TX 2402MHz Distance: 3m
Model:  NS-CLBT01
Manufacturer: Compupal
Note; BDR

700  dBuim

U limit1: —
50
5 S O o w%‘
B Nt

0

a0

20 e e e e s e s e s

L OO S

0.0 :

16000.090 20600 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | MHz) | (@Buvim) | (dB) | (dBuVim) |(dBuVim)| (aB) | P | om) | (eg) | Remerk
1 24958.889| 31.08 18.84 49.92 74.00 |-24.08| peak
2 24958.889| 19.83 18.84 38.67 5400 |-15.33| AVG

Page: 1 http://www.atc-lab.com
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A TUVRheinland®

Figure 9: Test figure of spurious emissions, mode A
(9kHz — 30MHz), GFSK Modulation
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Figure 10: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation
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A TUVRheinland®

Figure 11: Test figure of spurious emissions, mode
polarity (30MHz — 1GHz), GFSK Modulation

A.2, Horizontal

. o, & ACCURATE TECHNOLOGY CO., LTD.
! AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#566

Testitem: Radiation Test

Mode:  TX2441MHz

Model:  NS-CLBTO1
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 26 C/55 %
EUT: Clock Radio with Bluetooth

Polarization:

Power Source:

Date: 13/01/27/

Time: 14/48/28

Engineer Signature: PEI
Distance:

‘3m

Horizontal
AC 120V/60Hz & DC 3V

Note: BDR

70.0 dBu¥/m

60

50

40

¢ fimivl: —

30

20

10

0.0 h H N H H H H
30. 300 400 500 600 700 1000.0 MH=z
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- ' MHz) | (aBuvim) | (dB) | (dBuV/m) |(dBuVim)| (aB) |°€°™™| m) [ weg) | Romerk
1 315.8599| 3.73 1722 | 2095 | 4600 |=25.08| @p
Page: 1

http:/fwww.atc-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #567 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test - Date: 13/01/27/

Temp.(. CYHum.(%) 26 C/55 % Time: 14/55/26

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: TX 2441MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: BDR

70.0 dBuV/m

limit1: —

60

50

40

30

el

maak

300 400 500 600 700 1000.0 MHz

Freq. Reading | Factor Resuit Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | 2% | ©m) | weg) | RO
1 115.9556| 5.64 1368 | 2232 | 4350 |-21.18] QP

Page: 1 http:/iwww.atc-lab.com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

. 0 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
ATC F1,Bldg,A,Changyuan:New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax;+86-0755-26503396
Job No.: PYH#533 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item:. Radiation Test Date: 13/01/27/
Temp.( C)YHum.(%) 26 C/55% . Time: 9/23/52
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode: TX 2441MHz Distance:. 3m

Model:  NS-CLBT01
Manufacturer: Compupal

Note: BDR

110.0  dBuV/m

100
9
80
70

50

ooty

40

30 Wﬂmk(\ﬂ'ii"ﬂ"" Wt A ,,,,,,,,

10.0 ! ; H N H H H H
1000.000 2‘|]|]|] éﬂl]l] : éﬂﬂﬂ f;l]l]l] %UUU é[]l]l]él[l[ll]\ 18000.0MH=z
No. &ri‘i) 553%% F(?Jg)o ' (dgiilullrtn) (déﬁ?/'fm) M<Z'Bg>'" petctor | ' | Ty | Remerc
1 1398278| 5151 | -11.81 | 39.70 7400 |-34.30| peak
2 1398.278| 51.04 | -11.81 | 30.23 5400 |14.77| AVG
3 2441015| 10136 | 735 | 94.01 7 7| peak
) 4882.033] 48.03 014 | 4817 | 74.00 |-2583] peak
5 4882.033] 43.06 0.14 | 4320 5400 |-10.80 AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#534 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.{%) 26 C/55% Time: 9/35/08
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3mi

Model: * -NS-CLBTO01
Manufacturer: Gompupal

Note: BDR

110.0 dBu¥/m

100

80

80

70

60

50

;:MJ]IAM
30 ot W“N‘*W"

20

10.0 ' H ' H N ' H i
1000.000 éﬂﬂﬂ ::lﬂﬂﬂ 5‘“[]!] l;[l[lu i;[lﬂ[l éﬂﬂﬂéﬂﬂﬂ ) 18000.0MHz
No. (Fwﬁﬁ‘l) (553\"/'/",% F(cht)o ' (dgiilullnzw) (dIB:IumVI/tm) M(ZE)I“ oetctor | "eD | ey | Fomar
1 1398.310| 59.73 | 1181 | 47.92 | 7400 |-26.08| peak
2 1398.310| 5721 | -11.81 | 4540 | 5400 | 8.60| AVG
3 2441.004| 10393 | 735 | 96.58 7 7| peak
p 4882.010] 4934 014 | 4948 | 7400 |2452| peak
5 4882.010] 4453 014 | 4467 | 5400 | 9.33| AVG

Page: 1 http:/iwww.ate-lab.com
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

. .lk‘— I
ACCURATE TECHNOLOGY CO., LTD. Site: 23# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job. No.: PYH#573 Polarization;:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50% Time: 18/12/00
EUT: Clock Radio with Bluetooth Ehgineer Signature: PEI
Mode: TX2441MHz Distance: "3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: BDR
700  dBuv/m
: limit1: —_
50
| ;
50 >
40 S
B0 b e
B 1 1 P S f, uuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuuu |
0.0 :
18000000 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) |(dBuvim) |(dBuvim)| (dB) | ¥ | tem) | (gegy | Reme
1 24942.463| 31.49 18.82 50.31 74.00 |-23.69| peak
2 24942.463| 20.50 18.82 39.32 5400 (-14.68| AVG

Page: 1 hitp:/iwww . atc-lab.com
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Figure 16:

(18GHz -

Test figure of spurious emissions, mode A.2, Vertical polarity
25GHz), GFSK Modulation

" 1 s B ACCURATE TECHNOLOGY CO,,LTD. Site: 2# Chamber
: AT c F1,Bidg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#572 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50% Time: 18/03/19
EUT: Clock Radio with Bluetooth Engineer Signature: PEIl
Mode:  TX 2441MHz Distance: 3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: BDR

70.0 dBu¥/m

60

50 L ;‘;”%3

Wm i ,\,,\w‘ sl ﬁwwwwmwmwwnwwmwwmmMWWMWwww\

A0 Foooa.- D S [ b

BO b e e e

10 oo ...................................................................................

0.0

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree

No- | (MHz) | (@Buvim)| (dB) | (dBuv/m) |(dBuVim)| (@B) | =™ | ©m) | @eg) | REm
1 24950.674] 31.04 18.83 49.87 74.00 ([-24.13| peak
2 24950.674| 19.95 18.83 38.78 54.00 |-15.22| AVG

Page: 1 hitp://www.ate-lab.com




Produkte
Products

Appendix 1
17030656 001
Page 18 of 81

A TUVRheinland®

Figure 17: Test figure of spurious emissions, mode

polarity (9kHz — 30MHz), GFSK Modulation
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Figure 18: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

@Y, 0 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.; PYH#569 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test . Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 16/09/50
EUT: Clock Radio with Bluetooth Engineer Signature: PE}
Mode: TX 2480MHz Distance; 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: BDR

70.0 dBu¥im

P P z s P s —
I - e |
R ST 0 O W W
a0
bbb, 4
10 WM@W 5
00 RN :’ I
30.000 40 50 60 70 80 300 400 560 600 700 1000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- 1 (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuVvim)| (dB) | | €m) | (aeg) | Remer
1 319.8599| 5.02 1733 | 2235 | 4600 |23.65| QP

Page: 1 http://www.atc-lab.com
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, . Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#568 Polarization;  Vertical
Standard: FCC Class B 3M Radiated . Power Source: AC 120V/60Hz & DC 3V
Test item: Radiation Test Date; 13/01/27/
Temp.( C)YHum.(%) 26 C/55% Time: 16/02/16
EUT: Clock Radio with Biuetooth Engineer Signature; PEI
Mode: TX 2480MHz Distance: = 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: BDR

700 dBu¥/m

60

50

10

30

WWWN%

M‘)W»%J‘} ﬁ\MMW MMMM ;”

20

10

8.0 R

30.080 40 50 2] -iﬂ 80 y : 3"]!] lI‘y[ll] 5’l]|] é‘][l 7l[l[| ’ IU[:][L[I MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No- | (MHZ) | (@Buvim)| (@B) | (@Buvim) |(dBuvim)| (dB) | """ | €m) | weay | RO
1 116.0352| 7.80 1368 | 2148 | 4350 |22.02] QP

Page: 1 http://www.ate-lab.com
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #536 Polarization: ~ Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time; 10/02/59
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer; Compupal

Note; BDR

110.0 dBuV/m

i limitT; —_
TO0 bovmemmmnnnn i EAHH»”«"««-“«% ---------
a0
V) T SR NSO
70 -
BO focnvieunvumasnmnamanvanmmsaman Eu uuuuuuu
f bt
30 plividiphaion! T ki :
10.0 ; ; [ : [
1000.000 2000 3000 5000 SI].IJIJ 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) |(dBuv/m)| (dB) | (dBuV/m) |(dBuVim)| (aB) | =™ | ©m) | @eg) | R
i 1398.442| 5251 | 1181 | 4070 | 74.00 |-33.30| peak
2 1398.442| 4999 | -11.81 | 3818 | 54.00 |-15.52] AVG
3 2480.040| 10222 | 7.37 | 94.85 7 7 peak
1 4960.028| 49.31 052 | 4983 | 74.00 |2417| peak
5 4960.028| 4485 052 | 4537 | 5400 | 8.63| AVG

Page: 1 http://www.atc-lab.com
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

A At ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
AT c j F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #535 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 9/48/35
EUT: Clock Radio with Bluetoath Engineer Signature:  PEI
Mode: TX 2480MHz Distance:  3m

Model:  NS-CLBTO1
| Manufacturer: Compupal

Note: BDR

110.0 dBu¥/m

; : ; I ¢ limit1z ——

i it e

160 : O S U
1000.000 2000 3000 000 6000 7000 80009000 18000.0MHz
No. (';/ﬁ(;) ﬁéﬁi’)ﬂﬁ’) iﬂ'éf{’ ' (dRB?Ji/ullrtn) (déLn\}l/tm) M(Z:ag)m petector | C2" | aeg | Femark
7 1398.341| 5803 | -11.81 | 4622 | 7400 |-27.78] peak
2 1398341 5571 | -11.81 | 43.90 | 5400 | 10.10| AVG
3 2480.034| 10422 | 737 | 96.85 7 7| peak
) 4960.024| 51.03 052 | 5155 | 74.00 |-2245| peak
5 4960.024] 4629 052 | 46.81 5400 | 7.19 | AVG

Page: 1 hitp./iwww.ate-lab.com
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal

polarity

(18GHz —25GHz), GFSK Modulation

Model:  NS-CLBTO1
Manufacturer: Compupal

ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#574 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/01/27/

Temp.( CYHum.(%) 25 C/50% Time: 18/21/21

EUT; Clock Radio with Bluetooth Engineer Signature: PEIl

Mode: TX 2480MHz Distance: 3m

Note: BDR
700 dBu¥/m
60 - - -
T TR : ‘%
b R T v}
st it W“N"MM"‘Lwl"‘W‘\W‘-,AM"VMWVWNMMWMWfMWW‘“‘%\W
FTIR PO ;
30 -
ST O S USSR URUR USSRt
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit |(Margin Height | Degree
No- | (MHz)  |(dBuvim)| (dB) | (dBuVim) |(dBuvim)| (dB) | %% [ em) | @eg) | Re™erk
1 24942.463| 31.24 18.82 50.06 74,00 |-23.94| peak
2 24942.463 19.38 18.82 38.20 54.00 |[-15.80| AVG

Page: 1 hitp:/fwww.atc-lab.com
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A TUVRheinland®

Figure 24: Test figure of spurious emissions, mode
(18GHz — 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen P.R.China

A.3, Vertical polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#575 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiafion Test Date: 13/101/27/
Temp.( CYHum.(%) 25 C/50% Time: 18/30/08
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: BDR
700  dBu¥/m
; Climitt: =
-1 S PO ....................................................................................
1
1 U S e O v M'ﬁ"
wrww et “*"”%W’W%mwMwmwmwvkwmwmwmmwmww«w‘w
40 .M e e e e e e g
30
20
10 ...................................................................................
0.0
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit [Margin Height | Degree
No- | (MHz) |(Buvim)| (@B) |(dBuvim) |(dBuvim)| (@B) | % | em) | egy | RET
1 24942.463| 30.64 18.82 49.46 74.00 |[-24.54| peak
2 24942463 20.27 18.82 39.09 5400 [-14.91| AVG
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A TUVRheinland®

Figure 25: Test figure of spurious emissions, mode
polarity (9kHz — 30MHz), 8DPSK Modulation

® RBW 200 Hz
Mr 50 ns

Att 10 dB AUTO PREAMP COFF

A.1, Horizontal
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Figure 26: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

| % © ACCURATE TECHNOLOGY CO.,LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #553 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 13/14/03
EUT: Clock Radio with Bluetooth . Engineer Signature: PEI
Mode: TX2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR
70.0 dBu¥/m
P : : P (e —
&0
50
40
30 =”V i ‘ ; . ; 'W
¥
. *w*"x W ‘...an”f“mww‘”’
10 i
0.0 : ; S : : R
30.000 40 50 60 7a B0 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |[Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) | (@Buvim) |(dBuvim)| (aB) || @m) | @eg) | RO
1 357.1923] 10.25 1849 | 268.74 4600 [-17.26] QP

Page: 1 http:/fwww.atc-lab.com
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

, & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
_ ATC F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #554 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item: -Radiation Test Date: 13/01/27/
Temp.( C)YHum.(%) 26 C/55% Time: 13/22/52
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR

70.0  dBuV/m

60

50

40

30

20

10

0.0 3 : H H T H ! } H B .
30.000 40 50 60 70 80 300 400 500 600 700 'll]l’][l[l MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim)| (dB) | %= | @m) | ea) | REme
1 363.5230| 5.8 1856 | 24.46 | 4600 |-2154] QP
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A TUVRheinland®

Figure 29: Test figure of spurious emissions, mode

polarity (1GHz —18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

A.1, Horizontal

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Testitem: Radiati

Job No.: PYH #540
Standard: FCC Class B 3M Radiated

on Test

Temp.( CYHum.(%) 26 C/55%
EUT: Clock Radio with Bluetooth
Mode:  TX2402MHz

Model:  NS-CLBTO1

Manufacturer: Compupal

Polarization:

Power Source:
Date: 13/01/27/
Time: 10/54/38

Engineer Sighature: PE!

Distance: 3m

Horizontal
AC 120V/60Hz & DC 3V

Note: EDR

1100 dBu¥/m

lemit1: —

100 ke

VS A S S SO SUE SN SO

1 S i

70 ._‘.,_._H.”,.,m.W,..,.,_..E,N |

BD oo S

et Ot : ; .
30 Flpevbpthd ‘“%MM"'W
100 ; ‘ { S S B N
1000.000 2000 3000 S0 6000 7000 80009000 T8000.0 Mz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuv/m) | (dB) | (dBuV/m) |(dBuVim)| (dB) | | cm) | (eg) | Rem
1 1398.347| 50.89 -11.81 39.08 74.00 |-34.92| peak
2 1398.347| 48.41 -11.81 36.60 54.06 |-17.40] AVG
3 2402.009| 98.31 -7.45 90.86 / ! peak
4 4804.015| 46.98 -0.30 46.68 74.00 |-27.32( peak
5 4804.015| 41.63 -0.30 41.33 54.00 |-12.67| AVG
Page: 1 http:/fwww.ate-lab.com
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#539 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V//60Hz & DC 3V

Testitem: Radiation Test Date; 13/01/27/

Temp.{ C)YHum.(%) 26 C/55% Time: 10/41/40

EUT: Clock Radio with Bluetooth Enginieer Signature: PEl

Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBT01
Manufacturer: Compupal

Note: EDR

1108 dBu¥/m

: : H ! ! { limitl: -—
20 SO SRS R —
P0
% : : R I S e
70
B0
5O boeonevonmnsnsracansasomnenen b .........................
40
30 ¥
20
0.0 : : ; LA SO N SO
1000.000 2000 3000 5000 6000 7000 80003000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuv/im)| (dB) |(dBuv/m) |(dBuVim)| (dB) | P | wm) | ey | e
1 1398.403| 50.08 | -11.81 | 47.27 7400 |-26.73] peak
2 1398.403| 57.31 | -11.81 | 45.50 54.00 | 8.50 | AVG
3 2402.005| 99.73 | -7.45 | 92.28 / 7| peak
4 4503.097| 48.41 030 | 48.11 74.00 | -25.89] peak
5 4803.097| 4490 | 030 | 44.50 54.00 | 940 AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

V

5y )
ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#576 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Paower Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test, Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50% Time; 18/38/33
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: EDR

700 dBuV/m

E ; Jmit1: —_
60
W .«meﬁm ““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““““ .
W,#N{ . W"W iyt EWMMVW&WM ""’M“"‘\*llﬂj-ﬂwu‘ﬂw“‘ A e B

30 N .

20

10

0.0 :

18000000 20000 _ 25000, 0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz) |(dBuvim)| (dB) | (dBuV/m) |(dBuVvim)| (dB) || ©@m) | @eg)y | Remer
1 24917.845| 30.65 18.78 49.43 74.00 |-24.57| peak
2 24917.845( 19.40 18.78 38.18 54.00 |-15.82| AVG

Page: 1 hitp:/fwww.atc-lab.com
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#577 Polarization:  Vertical
Standard: FCG Class B 3M Radiated Power Source: AGC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( C)YHum.(%) 25 C/50% Time: 18/46/24
EUT: Clock Radio: with Bluetooth Engineer Signature: PEI
Mode:  TX2402MHz : : Distance: 3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: EDR

70.0  dBuV/m

§ Timit1: —
S I e e R
71 T P :
b MWM«'W?‘ W"‘*‘-W""'W’WE“*“WMMMW'WWW;MMWM},qu e A

30 ;

T e e e e e T &4 T 4 e e e L a4 b A e e

0.0 H

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | mHz) | (@Buvim) | (@8) |(dBuvim) |(dBuvim)| (aB) | % | @m) | ea) | Remare
1 24983.547| 31.02 18.88 49,90 7400 |-24.10| peak
2 24983.547| 19.51 18.88 38.39 54,00 |-1561| AVG

Page: 1 http:/fwww.atc-lab.com
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A TUVRheinland®

Figure 33: Test figure of spurious emissions, mode

polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 34: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation
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A TUVRheinland®

Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

F1,Bldg,A.Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#556

Testitem: Radiation Test

EUT: Clock Radio with
Mode:  TX2441MHz
Model:  NS-CLBTO1
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 26 G/%5%

Bluetooth

Polarization:  Horizontal

Power Source: AC 120V/60Hz & DC 3V
Date: 13/01/27/

Time: 13/37/16

Engineer Signature: PE}

Distance: 3m

Note: EDR

&0

50

40

¢ limitd: —

30

20

0.0 : ! N H H H H : H H
30.000 40 50 60 70 80 360 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit [Margin Helght | Degree
No- | (MHzZ) | (dBuvim) | (dB) | (dBuVim) | (dBuvim)| (dB) || em) | wegy | e
1 357.2074| 1073 | 1849 | 2922 | 4600 |-16.78] QP
Page: 1 http:/fwwaw.ate-lab.com
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

: b, B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
i ATc F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#555 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% ) Time: 13/29/M14
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode:  TX2441MHz Distance: 3m

Model: ~ NS-CLBT01
Manufacturer: Compupal

Note: EDR

70.0  dBuV/m

60

50

40

30

20

0.0 i Eoob b : ; Poob b
30.000 A0 50 éﬂ 70 8D 300 400 500 60O ;ﬂﬂ ll]lill].l] MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
NO- | (MHz) | (dBuV/m)| (dB) |(dBuv/m) |(dBuV/m)| (dB) | " | @m) | eg) | Remer
1 3636911| 538 1856 | 23.96 | 4600 |=22.04] QP

Page: 1 http:/fwww.ate-lab.com
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Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

3 %, & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
: F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
2w Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.; PYH #544 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test-item: Radiation Test Date: 13/01/27/

Temp.( C)Hum.(%) 26 C/55% Time: 11/47/25

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: TX 2441MHz . Distance: 3m -

Model:  NS-CLBT01
Manufacturer; Compupal

Note: EDR

1100 dBu¥/m

¢ limied: J—

H
|
i

100 e s
30
80

70

60

50

20
100 v ; : S B S N
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz

No. &'ﬁ% (5533'/?5?) F(zcst)o ' (dFéZT/L;Irtn) (d‘B_lun\llI/tm) |V|(3r§)m petector | C0Y | gy | Remare
1 1398.379| 4985 | -11.81 | 38.04 | 7400 |-35.06| peak
2 1398.379| 47.96 | 11.81 | 36.15 | 5400 |-17.85| AVG
3 2441006 98.51 735 | 9116 7 T | peak
) 4882.012| 45.27 0.14 | 4541 7400 |-28.50| peak
5 4862.012| 40.66 0.14 | 4080 | 5400 |-13.20] AVG
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity

(1GHz - 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:
Standard; .FCC Class B 3M Radiated

Test item:

PYH #543

Radiation Test .
Temp.{ CYHum.(%) 26 C/55%

Polarization:  Vertical

Power Source: AC 120V/60Hz & DC 3V
Date: 13/01/27/

Time: 11/36/02

EUT: Clock Radio with.Bluetooth Engineer Signature: PEI
Mode: TX 2441MHz Distance: 3m

Model:  NS-CLBT01

Manufacturer: . Compupal

Note: EDR

110.0 dBu¥/m

 imit —
L T T T Y T s S e E et e )
[0
1 T T T T | B LT T T T e T R T T IOV VP S E P
70 RSN S
60
50
40
30
20
10.0 : H N : N H H :
1000.000 2000 3000 5006 6000 700D 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) |(dBuV/m) |(dBuvim)| (dB) | 2™ | @m) [ @eg) | Re™@®
1 1396.435| 5890 | -11.81 | 47.08 | 74.00 |-26.91| peak
2 1396435 5641 | -11.861 | 4460 | 54.00 | -9.40| AVG
3 2441021| 98.92 | 735 | 9157 7 T | peak
1 4862.040| 4684 | 014 | 4698 | 74.00 |-27.02| peak
5 4382.040| 42.75 014 | 4285 | 5400 |-11.11| AVG

Page: 1
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Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO,, LTD. Site: 23# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#579 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( - C)YHum.(%) 25 C/50% Time: 19/04/11
EUT: Clock Radio with Biuetooth Engineer Signature: PEI]
Mode: TX 2441MHz Distanice: 3m
Model: = NS-CLBTO1
Manufacturer; Compupal
Note: EDR

70.0 dBuV/m

; | Timitl; —

60

50

40

30 w_‘,:,,,,w, e e e e e e e

1T O S U U

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree

No.- | (MHz) | (dBuvim)| (dB) | (dBuV/m) |(dBuV/m)| (dB) | X | €m) | (degy | Remam
1 24967.105| 31.15 18.85 50.00 74.00 |[-24.00| peak
2 24967.105| 20.01 18.85 38.86 54.00 [-15.14| AVG

Page: 1 http://www. atc-lab.com




Produkte
Products

Appendix 1
17030656 001
Page 38 of 81

A TUVRheinland®

Figure 40: Test figure of spurious emissions, mode
(18GHz — 25GHz), 8DPSK Modulation

ATC)

A.2, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #578 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50% Time: 18/55/13
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode:  TX2441MHz Distance: 3mi ‘
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: EDR
700 dBuV/m
E it s |
60
S e RS e e
" M,WAWMW 4W‘"“‘EﬂWMWW!’M/Wr‘fWM«WW%WWWWWMMWWWWMM*’M
£0 ‘___
3.]
T g0 U S
0.0 !
18000000 20000 25000.0MHz
Freq. Reading Factor Resuit Limit [Margin Height | Degree
No. | (MHz) | (dBuvim)| (dB) | (dBuv/m) |(dBuVim)| (dB) | % | om) | (deg) | Remek
1 24942463 | 30.48 18.82 49.30 74.00 |(-24.70| peak
2 24942.463| 19.73 18.82 38.55 54.00 [-15.45| AVG
Page: 1 htto://www.ate-lab.com
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Figure 41: Test figure of spurious emissions, mode
polarity (9kHz — 30MHz), 8DPSK Modulation

@ RBW 200 Hz
Mr 50 ms

Att 10 dB AUTO PREAMP OFF

A.3, Horizontal

dBuA KHz 100 kHz 1 Mz 10 Mz

1PK ™
NAXH | \

00

TDF

6DB

L\AWUV

-20

-
z
=

9 kHz 30 MHz

Date: 27.JAN. 2013 17:03:15

Figure 42: Test figure of spurious emissions, mode
(9kHz — 30MHz), 8DPSK Modulation

@ RBW 200 Hz
Mr 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA KHz 100 kHz 1 Mz 10 Mz
mo R
~
\\\
1PK T
NAXH | 1o \
\\
|80
\\\

20

\\u{
Lo UL | i PR RTS Al

-20

9 kHz 30 Mz

Date: 27.JAN. 2013 17:05:04

A.3, Vertical polarity
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #5357 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/01/27/

Temp.( CYHum.(%) 26 C/55% Time: 13/45/50

EUT: Clock Radio with Bluetooth Engineer Signature: PEl

Mode:  TX2480MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR

i limitl: e

60 5
a0 %
40 §
2

30.000 40 50 l;ﬂ 7’0 80 300 4’|]|] 506 600 700 l 1ﬂﬁﬂ,ﬂ MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) | (dBuVim) | (dB) | (dBuV/m) |(dBuV/m) | (aB) | "™ | m) | @egy | Remark
1 357.1936| 9.46 1849 | 27.95 | 4600 |-16.05| QP

Page: 1 http:/iwww.atc-lab.com
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Figure 44: Test figure of spurious emissions, mode
(30MHz — 1GHz), 8DPSK Modulation

A.3, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  NS-CLBTO01
Manufacturer: Compupal

AC 120V/60Hz & DC 3V

Job No.: PYH #558 Polarization:  Vertical
Standard: FCC Class B 3M Radiated : Power Source:
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 13/54/50

EUT: Clock Radio with Bluetooth Engineer Signature:
Mode: TX2480MHz Distance:. 3m

PEI

Note: EDR

70.0 dBu¥/m

60

50

40

My “"MWWAM

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz

Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | "% | wm) | (eg) | Remek
1 362.6397 5.58 18.57 24.15 46.00 |-21.85| QP
Page: 1 hitp:iiwww ate-lab.com
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #545 Polarization:  Horizontai
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item: Radiation Test - Date: 13/01/27/
Temp.( C)Hum.(%) 26 C/55% Time: 11/58/30
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode:  TX2480MHz Distance: 3m

Model:  NS-CLBT01
Manufacturer; Compupal

Note: EDR

110.0  dBuV/m

100

90

a0

70

G0

50

40

30

20

10.0 i h H H H H H )
1000.000 2000 3000 5000 8000 7000 Bl]l]l]sl]l]l]( 18000.0MHz
Freq. Reading Factor Resuit Limit  (Margin Height | Degree
No- | (MHz) | (@Buvim) | (@B) | (dBuV/m) |(dBuvim)| (dB) | %™ | em) | @egy | Romer

1 1398.375| 50.19 -11.81 38.38 74.00 |-35.62| peak
2 1398.375| 48.03 -11.81 36.22 5400 |-17.78 AVG
3 2480.020| 99.15 -7.37 91.78 / / peak
4 4960.044 | 47.01 0.52 47.53 74.00 |-26.47) peak
5

4960.044, 42.38 0.52 42.90 54.00 |[-11.10] AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 18GHz), 8DPSK Modulation

e

‘ i # ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
g Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #546 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/

Temp.( C)YHum.(%) 26 C/55% Time: 12/09/16

EUT: Clock Radio with Biuetooth Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer; Compupal

Note: EDR

110.0 dBuV/m

¢ Timit1: —

i

T — AUUNSU SRS N - .-
90
@ : ; e et St S
TO b e O N SRR ST Or SN SO SR S RN

60

50

40

30

10,0 H ' H H
1000.000 200“ éﬂﬂﬂ 5000 [;I]I]l] 7‘I][l[l é’:ll]ﬂél][lﬂl 18000.0MHz
No. (ﬁﬂ% (5533}/?3) F(Z"Bt)" ' (d;leﬁll;lrtn) (dléhn\}l/tm) I\/l(zg;)ln Deector | TCDN | (egy | Remar
7 1398.647| 5814 | -11.81 | 46.33 | 7400 |27.67| peak
2 1398.547| 5461 | 1181 | 4280 | 5400 |-11.20 AVG
3 3480.024] 10023 | 737 | 92.86 ] 7| peak
4 4960.045| 47.28 052 | 4780 | 7400 |2620| peak
5 4960.045| 42.68 052 | 4320 | 5800 |-10.80] AVG
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

A \&"' ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c x F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #580 i Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( C)Hum.(%) 25 C!50% Time: 19/15/02
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: TX 2480MHz Distarice: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR

70.0 dBu¥/m

H i limit1: —

60

50

40

B L Y
0.0
18006.000 20000 25000.0MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) |(dBuvim) |(dBuv/m)| (dB) | % | em) | (deg) | Remak
1 24942.463| 3097 | 1882 | 49.79 | 7400 |-24.21| peak
2 24042463| 1948 | 18.82 | 3830 | 5400 |-15.70| AVG

Page: 1 http:/fwww.ate-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #581 Polarization: - Vertical

Standard; FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/01/27/

Temp.( CYHum.(%) 25 C/50% Time: 19/24/53

EUT: Clock Radie with Bluetooth Engineer Signature: PEI

Mode: TX 2480MHz Distarice: 3m

Model:”© NS-CLBTO1

Manufacturer: Compupal

Note: EDR

70.0  dBuV/m
Timit1: —_

60

B e m e e e e e e e e 4 e e e e e e e 2 e )
sl w MWT‘\MKMMWMWWHIWMWW%MWW‘YM"WM e o M&Mrww.mw

30 ,,..:<».,_A,_<._‘,, [

10
0.0
18000.000 20000 Z5000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (mHz) | (dBuvim) | (@B) | (dBuvim) | (dBuvim)| (dB) | P | em) | (egy | Remem
1 24917.845| 3088 | 1878 | 4966 | 7400 |-2434 peak
2 24917.845| 1924 | 1878 | 28.02 | 54.00 |1588| AVG

Page: 1 hitp: /fwww.ate-lab.com
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Figure 49: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation

® RBW 200 Hz
M 50 ns

Att 10 dB AUTO PREAMP OFF

dBuA KHz 100 kHz 1 MHz 10 Mz
mo R
~
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|80
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5 o
"I'ULWWJ MMA”MW"""MNW‘W\'WV
=20

9 kHz 30 Mz

Date: 27.JAN. 2013 17:09:08

Figure 50: Test figure of spurious emissions, mode
(9kHz — 30MHz), GFSK Modulation

@ RBW 200 Hz
Mr 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA KHz 100 kHz 1 Mz 10 Mz
mo R
~
\\\
1PK T
NAXH | 1o \
\\
|80
\\\
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40
| 20
M
(‘\\Nl""‘vw | I \ s oot AMM
“L/L,J ™t -t
L A
-20
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Date: 27.JAN. 2013 17:11:03

B, Horizontal polarity

TDF
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B, Vertical polarity
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Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#561 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27f
Temp.( C)Hum(%) 26 C/55% ) Time: 14/19/04
EUT: Clock Radio with Bluetooth Engineer Signature: PE|
Mode: RX 2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: BDR

70.0 dBu¥/m

¢ limit1:

ol 4444444 e

0.0 H ¢ ' H ' : H H H ' H
30.000 40 50 60 70 80 300 400 500 60D 700 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) |(dBuvim)| (dB) |(dBuv/m) |(dBuvim)| (aB) | 2% | m) | (deg) | ReMe
1 115.8458| 6.98 1368 | 2066 | 4350 |=22.84] QP

Page: 1 http:/fwww.ate-lab.com
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Figure 52: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

& ACCURATE TECHNOLOGY CO., L.TD. Site: 2# Chamber
i AT c ‘ F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #562 Polarization;. Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( C)Hum.(%) 26 C/55% Time: 14/26/05
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz - Distance: 3m

Model:-  NS-CLBT01
Manufacturer; Compupal

Note: BDR

70.0 dBuV/m

£ limitl: e §
:

60

50

40

30

;

20

0.0 H H H H H ' i H H ' H H
30.000 40 50 50 70 80 300 400 500 600 700 'll][’l[l.l] MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- 1 (MHz) | (dBuvim) | (dB) |(dBuvim) |(dBuVim)| (dB) | S| em) | (degy | Remark
1 115.9224| 7.36 1366 | 21.04 | 4350 |=2246| QP
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Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz —18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503296

Job No.: PYH #549 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/01/27/

Temp.( . C)YHum.(%) 26 C/55% Time: 12/33/03

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: RX 2402MHz Distance: 3m

Model:  NS-CLBTO1

Manufacturer; Compupal

Note: BDR

100.0  dBu¥/m
: : : : Eooro ¢ fimir1: -

a0 : ; H H : i o R N

80
70
60
L E— - E— Ty WM ST Y L

it

o

30 b

20 loeeecioinan ,.H,.W.,w,.,.i.,,,,_,H,..M,,,‘,,,,._,H,v_:‘,,.‘V_.,;H“.“:_,____g“
0.0 : ! : : R
1000.00D 2000 3000 5000 6000 700D 80003000 18000.8 MH2
Freq. Reading Factor Result Limit [Margin Height | Degree
No. (MHz) | (@BuVim) | (dB) | (dBuv/m) |(dBuVim)| (dB) | ¥ | @m) | seg) | ek
1 1398506 5157 | -11.81 | 39.76 7400 |-34.24] peak
2 1398.506| 51.21 | -11.81 | 29.40 5400 |-14.60] AVG
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Figure 54: Test figure of spurious emissions, mode

(1GHz - 18GHz), GFSK Modulation

ATC)

ACCURATE TECHNCLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

B, Vertical polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: ~ NS-CLBTO1
Manufacturer: Compupal

Job No.: PYH#550 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/

Temp.( CYHum.(%) 26 C/55% Time: 12/45/44

EUT: Clock Radio with Bluetooth Engineer Signature: PEI

Mode: RX.2402MHz Distance: 3m

Note:

BDR

100.0  dBuViin

' limit1: —
3 R SOOI SR NGRS SOS ;
80
J0 B L LT LT TP L LI T LI
60 - -
L7/ T . g :
PR SRS U SRRSO L b R P
‘JWMV; L Wﬂ ,AM e W‘W}ww%% o "“Mﬁ ,;J"\'*&'FM"J M‘Jf"ﬂ
20
0
no : ‘ : : A S B
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) |(dBuvim)| (dB) | (dBuV/m) |(dBuvim)| (dB) | ™ | cm) | (deg) | Rema
1 1398.586| 57.25 | -11.81 | 4544 7400 |-28.56] peak
2 1398586 56.42 | -11.81 | 4461 5400 | 9.39 | AVG

Page: 1
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Figure 55: Test figure of spurious emissions, mode
(18GHz —25GHz), GFSK Modulation

B

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

, Horizontal polarity

Site: 2# Chamber
Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #582

Testitem: Radiation Test

Mode: RX 2402MHz

Model:  NS-CLBTO1
Manufacturer: Gompupal

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/50 %
EUT; Clock Radio with Bluetooth

Polarization:

Power Source: AC 120/60Hz & DC 3V
Date: 13/01/27/

Time: 19/36/26

Engineer Signature: PEI
Distance:

3m

Horizontal

Note: BDR

70.0 dBu¥/m

i fimdtl: ———
60
R Ry AR it W‘S
e M‘\’W “M‘w“"‘v"‘}\WV““WN'HNWW*WWJWW/L‘M#W«%WV it b i A“W‘I‘M’WM
T T SRS
L T T T T T U
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim)| (dB) | P | em) | weg) | Remetk
1 25000.000 30.57 18.90 49.47 74.00 |-24.53| peak
2 25000.000 19.42 18.90 38.32' 54.00 |-15.68| AVG
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A TUVRheinland®

Figure 56: Test figure of spurious emissions, mode
(18GHz — 25GHz), GFSK Modulation

B, Vertical polarity

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #583 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 25 C/50% Time: 19/47/33
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  NS-CLBTO01
Manufacturer: Compupal
Note:  BDR
700 dBuV/m
! T lmit1: —
B oo eeee e ee oo et vem et eeeeee e eeem e
1 P e j
Mgy e B At T T e b
@Wﬁlwmwwh MW:WW?"% ”MWM’WWMMWWWWWMHWAMMWMMM e
20
10 ...................................................................................
0o
18000900 20000 25000.0 MH2
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (dB) | (cBuVim) |(dBuvim) | (dB) | P | em) | tegy | Remer
1 24942.463| 30.94 18.82 49.76 74.00 |-24.24| peak
2 24942.463| 19.65 18.82 38.47 54.00 |-15.53| AVG
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Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation

® RBW 200 Hz
M 50 ns

Att 10 dB AUTO PREAMP OFF

dBuA KHz 100 kHz 1 MHz 10 Mz
mo R
~
\\\
1PK T
NAXH | 1o \
\\
TDF
|80
\\\

6DB

-20
9 kHz 30 Mz

Date: 27.JAN. 2013 17:17:30

Figure 58: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

@ RBW 200 Hz
Mr 50 ms

Att 10 dB AUTO PREAMP OFF

dBuA KHz 100 kHz 1 Mz 10 Mz
mo R
~
\\\
1PK T
NAXH | 1o \
\\
TDF
|80
\\\

-20
9 kHz 30 Mz

Date: 27.JAN. 2013 17:19:38
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A TUVRheinland®

Figure 59: Test figure of spurious emissions, mode

(30MHz — 1GHz), 8DPSK Modulation

B

' W, £ ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

, Horizontal polarity

Site: 2# Chamber

. Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#560 Polarization:  Horizontal
Standard: FGC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Test item: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 14/11/48
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  NS-CLBT01
Manufacturer: Compupal
Note: EDR
70.0 dBu¥/m

60

50

- limitd: —

40

30

10 Wﬁﬂhw*”hww"ﬁ”%\u

0.0 R :

30.000 iiﬂ !‘;ﬂ l;ﬂ %ﬂ l;[l - - :‘;ﬂﬂ ;ﬂl] é[ll] l;l][l 7)ﬂ|] ‘lﬂl’]ﬂ.l] MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHZ) | (dBuvim) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | " | em) | wegy | Remak
1 115.7840] 6.41 13.68 | 20.09 | 4350 |2341] QP
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A TUVRheinland®

Figure 60: Test figure of spurious emissions, mode
(30MHz — 1GHz), 8DPSK Modulation

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

ACCURATE TECHNOLOGY CO., LTD.

Science & Industry Park,Nanshan Shenzhen,P.R.China

B, Vertical polarity

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #559
Standard: FCC Class B 3M Radiated

Polarization:

Vertical

Test item:
Temp.( C)YHum.(%) 26 C/55%

Radiation Test

Power Source: -AC 120V/60Hz & DC 3V
Date: 13/01/27/
Time: 14/03/16

EUT: Clock Radio with Bluetooth . Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  NS-CLBTO1
Manufacturer; Compupal
Note: EDR
70.0

dBuY/m

limitd:

”““‘”‘wwww**

g -/WMWM‘”

hMMM

300

500 600 700 1000.0 MHz

400
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | MHZ) | (dBuvim) | (dB) | (dBuvim) |(dBuVim)| (dB) | P | m) | (egy | Remark
1 116.2266| 8.68 1368 | 2236 | 4350 |21.14] QP
Page: 1 http:/fwww.atc-lab.com
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Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity
(1GHz -18GHz), 8DPSK Modulation

. ] , & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.: PYH#552 Polarization;  Horizontal
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( CYHum.(%) 26 C/55% Time: 13/05/14
EUT: Clock Radio with Bluetooth Engineer Signature: PE|
Mode: RX 2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR

100.0 dBuV/m

2 ¢ limitl; e

80

70 ‘

60 :

JPIE SRS SR DTSSR S b A e A

4 dﬂmm\www“w’v?'” WW ; ; 0
20 b e
0.0 : : P
1000.000 2080 3000 5000 6000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit [Margin Height | Degree

No- | (MHz) | (dBuvim)| (dB) |(dBuvim) |(dBuVim)| (dB) | P | em) | (egy | Remerk
1 1398.510| 5150 | -11.81 | 29.69 7400 |-34.31] peak
2 1398510 50.01 11.81 | 3820 5400 |-15.80] AVG
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A TUVRheinland®

Figure 62: Test figure of spurious emissions, mode B, Vertical polarity

(1GHz - 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #551 Polarization;:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: ‘Radiation Test Date: 13/01/27/
Temp.( C)YHum.(%) 26 C/55% Time: 12/57/21
EUT: Clock Radio with Bluetooth ‘Engineer Signature: PEI
Mode: RX 2402MHz Distarice: 3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: EDR
1000 dBu¥/m
: ‘ : : : Tl =z
1 PR »»»»»»»»»»»» b ~~~~~~~ S
80
o PO AU U DU S U S0 S
11 ORI U SR QTR DU SRS F S
g :
P/ TR | IO [ SN : T s
et iintiygant= s
Al e vt
30 kﬁ‘uqﬁ‘l"" we O
20 [
T OIS SIS MRS A o
0.0 : ; : : ; Lo v
1000000 2000 3000 5000 6000 700G 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) | (dBuvim) |(dBuvim)| (dB) | P | ©m) | (egy | Remerk
1 1398.555( 58.27 -11.81 46.46 74,00 |-27.54| peak
2 1398.855| 57.01 -11.81 45.20 54.00 -8.80 | AVG
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A TUVRheinland®

Figure 63: Test figure of spurious emissions, mode B

(18GHz —25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

, Horizontal polarity

Site: 2# Chamber

. Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.. PYH#585

Testitem: Radiation Test

Mode; RX 2402MHz

Model:  NS-CLBTO1
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/50%
EUT: Clock Radio with Bluetooth

Polarization:

Power Source:
Date: 13/01/27/
Time: 20/04/06

Engineer Signature: PEI

Distance: 3m

Horizontal
AC 120V/60Hz & DC 3V

Note: EDR
700 dBuV/m
£ limitd —_
S SO S UV UN o
1 et e et

49 .

L T T T L Ty T T

0.0 '

18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. (MHz) | (@BuV/m) | (dB) | (dBuV/m) |(dBuV/m)| (dB) | =% | @m | degy | "o
1 24942463 30.86 1882 | 49.68 7400 |-24.32] peak
2 24942463 18.86 18.82 | 37.68 5400 |-16.32] AVG
Page: 1 hitp:/fiwww.ate-lab.com
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Figure 64: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz — 25GHz), 8DPSK Modulation

; - ® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
. AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #584 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( C)YHum.(%) 25 C/50% Time: 19/55/41
EUT: Clock Radio with Bluetooth Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR

70.0 dBu¥/m

: | Timitd: —
0
R Y VAT """""""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" X
W”’me A P st R AR g A
1 S S . ,,,,,, e e e e
a0
B e e e e e e e e e e T T T T e e Y
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (@B) | (dBuv/m) |(dBuvim)| (dB) || @m) | (eg) | REme
1 24955.869| 3093 | 18.84 | 49.77 | 7400 |-24.23] peak
2 24958.889| 1953 | 18.84 | 38.37 | 5400 |-15.63] AVG
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Figure 65: Test figure of Radiated emissions in res  tricted bands, Mode
A.1, Horizontal, GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #532 Polarization:  Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( C)Hum.(%) 26 C/55% Time: 9/11/59
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBT01
Manufacturer: Compupal

Note: BDR

100.0 dBuV/m

90

80

T o m o e e e e S e S e s

B en e e m e e n o e R a8 A o £ S T S ¥ K £ 8 Sk e e R s £
«WJ,.A/\MWMOWW‘«\W‘A*'L‘UMW%MMWY-(,M—JuwmmwWMM«WMVA-&";&LMMQM,M\«M’« MM*-*JLM{«J«MJ

10
0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuV/m)| (dB) | "= | @m) | @weg) | Rema
1 2385.078| 4746 | -756 | 39.90 | 7400 |-34.10] peak
2 2385.978| 36.96 | -7.56 | 29.40 5400 |-24.60] AVG
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A TUVRheinland®

Figure 66: Test figure of Radiated emissions in res
A.1, Vertical, GFSK Modulation

tricted bands, Mode

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#531

Testitem: Radiation Test

Standard: FCC Part 15 Band Edge (2.4G)

Temp.{ C)YHum.(%) 26 C/55%

Polarization:

Power Source: AC 120V/60Hz & DC 3V
Date: 13/01/27/ ’

Time: 8/59/42

Vertical

EUT: Clock Radio with Bluetooth Engineer Signature; PEI
Mode: TX 2402MHz Distance: 3m
Model:  NS-CLBTO1
Manufacturer: Compupat
Note: BDR
100.0 dBuV/m
| Fimit1: —
80
£ 1 T S O RPN
B b e oo n et e e e ¢ e o e e i n e £ n A e % e S £ % o e o et ot e e
T Yoo
bt g b Moyt bt e Wt TR
. | YU R
0.0
2310.000 2330.8 MH=z
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuv/m) |(dBuVim)| (aB) | P | em) | weg) | Remare
1 2385.927| 47.15 -7.56 39.59 74.00 |-34.41| peak
2 2385.927| 35.56 -7.56 28.00 54.00 |-26.00 AVG
Page: 1 http:/fwww.ate-lab.com
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Figure 67: Test figure of Radiated emissions inres  tricted bands, Mode
A.3, Horizontal, GFSK Modulation

; e, ) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#537 Polarization: Horizontal
Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/27/
Temp.( C)Hum.(%) 26 C/55% ) Time: 10/17/57
EUT: - Clock Radio with Bluetooth Engineer Signature: PE|
Mode; TX 2480MHz Distance: 3m

Model: NS-CLBT01
Manufacturer: -Compupal

Note: BDR

100.0 dBuV/m

[ T —
G0 bttt ss s e e m e et A5 i S A 5B 5 A 3B X A 98 8 R0 A A 8 Ak b o e e e (i T
- OO

{1 TSRO

50

A e e I s e e e e e e [ e o s e
Mo Rttt bbb Bl PWMMM\MW/\WNMWwW

20

10

0.0

2483.500 2500.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuVim) | (dB) | (dBuvim) |(dBuvim)| (dB) |P=%" | ©m) | weg) | Remer
7 2483.500| 54.91 737 | 4754 | 7400 |-26.46| peak
2 2483.500| 43.07 | -7.37 | 3570 | 5400 |-18.30] AVG
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Figure 68: Test figure of Radiated emissions inres  tricted bands, Mode

A.3, Verti

cal, GFSK Modulation

Model: ~ NS-CLBTO01
Manufacturer: Compupal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: ' PYH #538 Polarization:  Vertical

Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V

Test item: : - Radiation Test Date: 13/01/27/

Temp.( C)YHum.(%) 26 C/55% Time: 10/29/15

EUT: Clock Radio with Bluetooth Engineer Signature: PEI .

Mode: TX2480MHz ' Distance: 3mi -

Note:

BDR

100.0 dBuY/m

a0
80
{1 T P
Prybut
40 feeeonin D R T T Y 1 N7 ‘M‘JW ~~~~~~~~~~~~~~~~~~~~~~~~~~~
MNM’MMWWWWWM% PR NN ot e
20
10 -
0.0
2483.500 2500.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree "
No- | (MHz) | (dBuvim) | (dB) | (dBuV/m) |(dBuv/im)| (dB) || €m) | @eg) | P&
1 2483500| 56567 | -7.37 | 49.20 | 74.00 |-24.80| peak
2 2483.500| 4507 | 737 | 37.70 | 54.00 |-16.30] AVG
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Figure 69: Test figure of Radiated emissions inres  tricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #541 Polarization:  Horizontal

Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/01/27/

Temp.( C)YHum.(%) 26 C/55% Time: 11/13/56

EUT: Clock Radio with Bluetooth Engineer Signature: PE|

Mode: TX 2402MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note: EDR

100.0 dBuV/m

P
71 S S TR
1 TR O TR
60 ~ -
T OO USSR US USRS - SN
habsh At ot VA s s A e o oo oA L B
B0 b
0.0
2310.000 2390.0 HHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (dBuvim)| (dB) | (dBuVim) |(dBuVim)| (dB) | P | em) | weg) | Remerk
2365.978| A752 | -7.66 | 39.96 | 74.00 |-34.04| peak
2 2385.978| 3656 | -7.66 | 29.00 | 54.00 |-25.00] AVG
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A TUVRheinland®

Figure 70: Test figure of Radiated emissions in res
A.1, Vertical, 8DP SK Modulation

tricted bands, Mode

*/ACCURATE TECHNOLOGY CO., LTD.

¥ < F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
- Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#542
Standard: FCC Part 15 Band Edge (2.4G)
Test item: | Radiation Test
Temp.( CYHum.(%) 26 C/55%

EUT: Clock Radio with Bluetooth

Polarization:

Poveer Source:

Date: 13/01/27/
Time: 11/24/08
Engineer Signature: PE!

Vertical
AC 120V/60Hz & DC 3V

Mode: TX 2402MHz Distance: 3m
Model:  NS-CLBTO1
Manufacturer: Compupal
Note: EDR
100.0  dBuV/m
| Timit1; —_—
80
T
1 O AN
50
. g N R Y jw
ww'ﬁw«ﬂ-mmw«mwWA\*MM\MM(MMMMWwum\l.mwwp, SRRV L O W
1 U oA RO
10
0.0
2310.000 2390.0 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuvim) |(@Buvim}| (daB) | ¥ | em) | weg) | Remar
1 2386.020( 48.18 -7.56 40.62 74.00 |-33.38| peak
2 2386.020( 36.36 -7.56 28.80 54,00 |-25.20| AVG
Page: 1 hitp:/www.atc-lab.com
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A TUVRheinland®

Figure 71: Test figure of Radiated emissions in res
A.3, Horizontal, 8DPSK Modulation

(ATC)

tricted bands, Mode

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH#548

Standard: FCC Part 15 Band Edge (2.4G)
Testitem; Radiation Test
Temp.( CYHum.(%) 26 C/55%

EUT: Clock Radio with Bluetooth

Polarization:
Power Source:

Date: 13/01/27/

Time: 12/24/56

Engineer Signature: PE!

Horizonital
AC 120V/60Hz & DC 3V

e

i
A e L -4 - o et e ek e e e e e e e e e e 2 e e e am e
M“‘WMW‘wMwwwmMW\WMWMWMMM%J@MM

Mode: TX 2480MHz Distance: * 3m

Model:  NS-CLBTO01

Manufacturer: Compupal

Note: EDR
100.0  dBuV/m

i limitl: et

1 G O RSNSOI E.V,IET?,ZE ...... o
80
T Y
50 R

’A'M"’N«.W’NA‘MWNB‘«JWM

1 g g0 OO U T

0.0

2483.500 2500.0 MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (dBuvim) | (dB) | (dBuVim) |(dBuvim) | (dB) | PZ= | om) | wegy | Remak
1 2483.500| 54.05 -7.37 46.68 74.00 |-27.32| peak
2 2483.500| 4257 -7.37 35.20 54.00 |-18.80| AVG
Page: 1 hitp:/iwww. atc-lab.com
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Figure 72: Test figure of Radiated emissions inres  tricted bands, Mode
A.3, Vertical, 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #547 Polarization:  Vertical

Standard: FCC Part 15 Band Edge (2.4G) Power Source: AC 120V/60Hz & DC 3V

Testitem: Radiation Test Date: 13/01/27/

Temp.( CYHum.(%) 26 C/55% Time: 12/14/44

EUT: Clock Radio with Bluetooth Engineer Signature; PEI

Mode: TX 2480MHz Distance: 3m

Model:  NS-CLBTO01
Manufacturer: Compupal

Note: EDR

100.0 dBuV/m

90

80

T

B | v m e m et e e e e e £ e e @ e e £ @ A 2 2 e e 2 2 o e 2 e < e

Y
40 -t *““Mmm,wmw ' “ T TR WYY 1 o ST W*k&g@;{“b;@; ot

30

20

10 - -

0.0

2483.500 2500.0 MH=z
Freq. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MHz) | (dBuVim) | (dB) | (dBuv/m) |(dBuv/m)| (dB) | | @m) | @eg) | Re™e®
1 2483.500| 5535 | -7.37 | 47.98 | 7400 |26.02| peak
2 2483500| 43.07 | -7.37 | 3570 | 5400 |-1630] AVG
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Figure 73: Test figure of Conducted emissions, Mode A, line live

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS~-CLBTO01
Manufacturer: Compupal

Operating Condition: Bluetocoth Transmitting

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz & DC 3V

Comment : Mains port

Start of Test: 1/28/2013 / 10:22:56AM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. 1F Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008

Average

Level [dBuV]
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x = xMES PEI-0128-V1l_fin
4+ + + MES PEI-0128-V1l finZ

-—MES PEI-0128-V1l pre
MES PEI-0128-V1l pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0128-V11_fin"

1/28/2013 10:25AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBpv dB
0.363895 41.70 11.2 59 16.9 QP Ll GND
0.631288 47.20 11.3 56 8.8 QP Ll GND
1.274563 40.60 11.3 56 15.4 QP Ll GND

MEASUREMENT RESULT: "PEI-0128-V11 fin2"

1/28/2013 10:25AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBnpv dB
0.633814 35.10 11.3 46 10.9 AV Il GND
0.780036 30.10 11.3 46 15.9 AV 1 GND
1.430998 28.80 11.3 16 17.2 AV 1 GND

Page 1/1 1/28/2013 10:25AM PEI-0128-V11
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Figure 74: Test figure of Conducted emissions, Mode A, line neutral

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS-CLBTO1
Manufacturer: Compupal

Operating Condition: Bluetooth Transmitting

Test Site: 1#Shielding Roocm

Qperator: PEI

Test Specification: N 120V/60Hz & DC 3V

Comment : Mains port

Start of Test: 1/28/2013 / 10:19:55AM

SCAN TABLE: "V 150K-30MHz fin"

Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuv]
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Frequency [HZ]
% 7 xMES PEI-0128-Vi0_fin
+ + +MES PEI-0128-V10 fin2
-—---ME§ PEI-0128-V10 pre
MES PEI-0128-V10_pre2
LIM FCC 15B V QP Voltage QP
LIM FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0128~V10_fin"
1/28/2013 10:22AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpVv dB dBpv dB
0.380230 35.40 11.2 58 22.9 QP N GND
0.638894 39.60 11.3 56 16.4 QP N GND
1.321188 33.00 11.3 56 23.0 QP N GND

MEASUREMENT RESULT: "PEI-0128-V10 fin2"
1/28/2013 10:22AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBuv dB
0.158622 25.60 11.2 56 29.9 AV N GND
0.365350 22.90 11.2 49 25.7 AV N GND
0.633814 29.30 11.3 46 16.7 AV N GND

Page 1/1 1/28/2013 10:22AM PEI-0128-V10
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Figure 75: Test figure of Conducted emissions, Mode

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

Clock Radio with Bluetooth M/N:NS-CLBTO01

Compupal

Radio FM

1#Shielding Room

PEI

L 120V/60Hz & DC 3V
Mains port

1/28/2013 / 10:26:40BM

SCAN TABLE: "V 150K-30MHz f£in"

Short Description:

_SUB_STD_VTERM2 1.70

Start Stop Step Detector Meas. Ir

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz
Average

C, line live

Transducer
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X 7 X MES PEI-0128-V1Z fin
+ + +MES PEI-0128-V12 fin2
----- MES PEI-0128-V12 pre
MES PEI-0128-V1Z preZ
LIM FCC 158 V QP
LIM FCC 15B V AV

Voltage 0P
Voltage AV

MEASUREMENT RESULT: "PEI-0128-V12 fin"

1/28/2013 10:29AM

Frequency Level Transd Limit Margin Detector Line
MHz dBuv dB dBpv dB
0.428605 41.40 11.2 57 15.9 QP Ll
0.628773 46.30 11.3 56 9.7 QP Ll
0.844868 41.70 11.3 56 14.3 g@°P Ll

MEASUREMENT RESULT: "PEI-(0128-V12 fin2"

1/28/2013 10:29AM

Frequency Level Transd Limit Margin Detector Line
MHz dBpv dB dBpv dB
0.420135 28.90 11.2 47 18.5 AV Ll
0.628773 35.20 11.3 46 10.8 AV Ll
0.664915 33.00 11.3 46 13.0 av Ll
0.872285 27.80 11.3 46 18.2 AV Il

Page 1/1 1/28/2013

10:29AM PEI-0128-V12
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C, line neutral

Figure 76: Test figure of Conducted emissions, Mode

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radic with Bluetooth M/N:NS-CLBT01
Manufacturer: Compupal

Operating Condition: Radio FM

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz & DC 3V
Comment : Mains port

Start of Test: 1/28/2013 / 10:29:50AM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]
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600k 800k 1M M M 4M  SM 6M 8M  10M 20M 30M
Frequency [Hz]
PEI-0128-V13_fin
PEI-0128-V13_fin2
PEI-0128-V13_pre
PEI-0128-V13 pre2
FCC 15B V QP Veoltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0128-V13 fin"

1/28/2013 10:32AM

Freguency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.415134 33.60 11.2 58 23.9 QP N GND
0.628773 38.40 11.3 56 17.6 QP N GND
0.654382 36.90 11.3 56 19.1 QP N GND
1.214945 27.70 11.3 56 28.3 QP N GND

MEASUREMENT RESULT: "PEI-0128-V13 fin2"

1/28/2013 10:322M

Frequency Level Transd Limit Margin Detector Line PE
MHZ dBpv dB  dBpv dB
0.628773 29.00 11.3 46 17.0 AV N GND
0.664915 27.10 11.3 46 18.9 AV N GND
0.844868 22.30 11.3 46 23.7 AV N GND

Page 1/1 1/28/2613 10:32AM PEI-0128-V13
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ACCURATE IECHNOLOGY CO.,LID

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Clock Radio with Bluetooth M/N:NS-CLBTOL
Manufacturer: Compupal

Operating Condition: Aux in

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz & DC 3V
Comment = Mains port

Start of Test: 1/28/2013 / 10:01:028M

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD VTERMZ 1.70

Start Stop Step Detector Meas.

Frequency Frequency Width Time

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s
Average

Figure 77: Test figure of Conducted emissions, Mode

D, line live

Transducer

NSLK8126 2008

Level [dBpV]
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Frequency [Hz]

X ¥ =MES PEI-0128-vV08_fin
+ + +MES PEI-0128-v08_fin2
——————— MES FPEI-0128-V0€_pre
~——-—MES PEI-0128-V08_pre2
LIM FCC 15B V QP
LIM FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0128-V08 fin"

1/28/2013 10:07AM

Frequency Level Transd Limit Margin Detector
MHz dBpv dB dBpv dB
0.573613 52.40 11.3 56 3.6 QP
0.636349 50.920 11.3 56 5.1 op
0.700333 50.10 11.3 56 5.9 QP
1.214945 49.40 11.3 56 6.6 QP
1.531483 47.80 11.3 56 8.2 QP
3.256746 50.10 11.4 56 5.9 QP

MEASUREMENT RESULT: "PEI-0128-V08 fin2"

1/28/2013 10:07AM

Freguency Level Transd Limit Margin Detector
MHz dBuv dB  dBuv dB
0.573613 42.50 11.3 46 3.5 Av
0.638894 42.70 11.3 46 3.3 AV
0.700333 39.30 11.3 416 6.7 AV
0.767679 40.90 11.3 16 5.1 AV
0.828172 40.80 11.3 46 5.2 AV
1.148907 41.50 11.3 46 4.5 AV

Page 1/1 1/28/2013 10:072M PEI-0128-V08
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Figure 78: Test figure of Conducted emissions, Mode D, line neutral

ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

A TUVRheinland®

EUT: Clock Radio with Bluetooth M/N:NS-CLBTO1
Manufacturer: Compupal

Operating Condition: BAux in

Test Site: 1#shielding Room

Operator: PEI

Test Specification: N 120V¥/60Hz & DC 3V

Comment : Mains port

Start of Test:

1/28/2013 / 10:08:00AM

SCAN TABLE: "V 150K-30MHz fin"
Short Description: _SUB_STD_VTERM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw
150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average
Level [dBuV]
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Frequency [Hz]
® z x MES PEI-0128-V09_fin
+ + + MES PEI-0128-V09_f£in2
---------- MES PEI-0128-V09 pre
MES PEI-0128-V09_pre2
LIM FCC 158 V QP voltage QP
LIM FCC 15B V AV voltage AV
MEASUREMENT RESULT: "PEI-0128-V09 fin"
1/28/2013 10:15AM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.575905 46.30 11.3 56 9.7 QP N GND
0.638892 44.30 11.3 56 11.7 QP N GND
3.182375 37.90 11.4 56 18.1 QP N GND
MEASUREMENT RESULT: "PEI~(0128-V08 fin2"
1/28/2013 10:15AaM
Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB dBpv dB
0.573611 37.40 11.3 46 8.6 AV N GND
0.638892 37.30 11.3 46 8.7 AV N GND
1.148903 35.00 11.3 46 11.0 AV N GND
3.389375 32.10 11.4 46 13.9 AV N GND
rPage 1/1 1/28/2013 10:15AaM PEI-0128-V09
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Figure 79: Test figure of Radiated emissions, Mode C, Below 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH#589 Polarization:  Horizontal

Standard:. FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V

Test item:  Radiation Test Date: 13/01/28/

Temp.( CYHum.(%) 26. C/55% Time: 12/13/05

EUT; Clock: Radio with Bluetooth Engineer Signature: PE|

Mode: FM 88.1MHz . Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note:

70.0 dBuv/m

¢ limitlz
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| R

30.000 40 50 I;ﬂ 70 8o ) 300 400 500 él]l:l ?’ﬂl] ) '|ﬂl:][|.[l MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (@Buvim) |(@Buvim)| (dB) | P | om) | (aegy | REMrk
7 164.8911| 312 1216 | 1528 | 4350 |-2822| QP

Page: 1 http://www.atc-lab.com
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Figure 80: Test figure of Radiated emissions, Mode C, Below 1GHz,
Vertical

r. . & ACCURATE TECHNOLOGY CO.,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #588 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120Vv/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/28/
Temp.( C)YHum.(%) 26 C/55% Time: 12/04/35
EUT: Clock Radio with Blustooth Engineer Signature: PEI
Mode: FM 88.1MHz Distance: 3m -

Model:  NS-CLBTO1
Manufacturer: Compupal

Note:

700 dBu¥/m
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| | R T
Wt gt

1 [ P 5
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v v . H

30.000 40 60 60 70 80 300 400 600 600 70O ‘1ﬂﬂ[l.[] MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (dB) | (dBuvim) |(@Buvim)| (dB) | P | em) | (ceg) | Remark
7 351389 0.7 1566 | 1663 | 4000 |=23.37| QP
2 88.1000| 18.35 | 13.75 | 32.10 | 4350 |-1140] QP

Page: 1 http:/fwww, ate-lab.com
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Figure 81: Test figure of Radiated emissions, Mode C, Above 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #5897 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source:  AC 120V/60Hz & DC 3V
Test item: = Radiation Test Date: 13/01/28f
Temp.( CYHum.(%) 26 C/55% Time: 13/22/01
EUT: Clock Radio with Bluetooth Engineer Signature: PE!
Mode: FM 88.1MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note:

90.0 dBuV/m

80 i
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50 boooeo.
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T T | S SO USRSt SUSRORPROSE SRRSO

% E R S S —

0.0 : : : :

1000.000 2800 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | MHz) | @Buvim) | (@B) | (@Buv/m) | (@Buvim) | (@B) | P | @m | (eqy | REmak
1 1407.528| 56.59 -11.76 44.83 74.00 |-29.17| peak
2 1407.529| 54.85 -11.76 43.09 54.00 |-10.91| AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 82: Test figure of Radiated emissions, Mode C, Above 1GHz,
Vertical

L .y & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
1 AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen P.R.China Fax:+86-0755-26503396
Job No.; PYH #596 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120V/60Hz & DC 3V
Testitem: Radiation Test Date: 13/01/28/
Temp.{ C)YHum.(%) 26 C/55% Time: 13/13/25
EUT; Clock Radio with Bluetooth Engineer Signature:  PEI
|| Mode: FM 88.1MHz Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note:

90.0 dBu¥/m

¢ limitl: —

T N SO R .

T U S e emmmrn e U S
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a0 ,q Ao
k b wfuwwnw%ofww.&w«‘w*‘*“'ﬂWf"ﬁ‘u/’ " ""‘?MWWM o
30 P e

4

20

10 ----------------------------------- ? ~~~~~~~~~~~~

0.0 : :

1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree

No- | mHz)  [(Buvim) | (@B) | (@Buvim) |(aBuvim)| (@B) | P | @m) | (eq) | REme
1 1407.522| 53.81 -11.76 42.05 74.00 |[-31.95| peak
2 1407.522| 52.45 -11.76 40.69 54.00 |[-13.31| AVG

Page: 1 http: /f'www.atc-lab.com
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Figure 83: Test figure of Radiated emissions, Mode D, Below 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.; PYH #5856 _ Polarization:  Horizontal
Standard: FCC Class B 3M Radiated ; Power Source: ~ AC 120V/60Hz & DC 3V
Test item: - Radiation Test Date: 13/01/28/
Temp.( CYHum.(%) 26 C/55% Time: 11/41/35
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode:  Auxin Distance: 3m
Model:  NS-CLBTO01
Manufacturer: Compupal
Note:

700 dBuV/m

: o : : ; ; £ it =

60

50

40

30

20
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0.0 ! [ L : ; : : L I

30 300 400 500 600 70D 1000.0 MHz
Freq. Reading Factor Result Limit Margin> Height | Degree

No- | MHz) | (@BuVim) | (dB) | (dBuvim) |(dBuvim)| (dB) | D% | em) | wegy | Remak
1 34.7649 0.90 15.72 16.62 40.00 |-23.38| QP

Page: 1 http:/Awww.ate-lab.com
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Figure 84: Test figure of Radiated emissions, Mode

Vertical

D, Below 1GHz,

F A\ ACCURATE TECHNOLOGY CO., LTD.
| AT c / F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax: +86-0755-26503396

Job.No.: PYH #587

Test item: Radjation Test
Temp.( C)YHum.(%) 26 G/

Mode: Aux in
Model: -~ NS-CLBT01
Manufacturer: Compupal

Standard: FCC Class B 3M Radiated

55 %

EUT: Clock Radio with Bluetooth

Polarization:

Power Source:  AC 120V/60Hz & DC 3V
Date: 13/01/28/

Time: 11/57/44

Engineer Signature:  PEI

Distance:

3m

Vertical

Note:

70.0 dBu¥/m

60

50

40

£ limit1: —

30

20

0.0 : N ; ; i Pood ;
30.000 40 50 60 300 400 500 GO0 700 1000.0 MHz
Freq. Reading | Factor Result Limit  |Margin Height | Degree
No- + (MHz) | (dBuvim) | (@B) | (dBuvim) |(aBuvim)| (aB) | P | ©m) | wea) | RET*
1 34.0451 9.51 15.79 25.30 40.00 |-14.70| QP
2 82.8162| 10.18 13.07 23.25 40.00 |-16.75| QP
Page: 1 hitp://www.atc-lab.com
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Figure 85: Test figure of Radiated emissions, Mode D, Above 1GHz,

Horizontal

s

I
ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #595

Mode: Auxin

Model:  NS-CLBTO1
Manufacturer: Compupal

Standard: FGC Class B 3M Radiated
Test item: Radiation Test
Temp.( CYHum.(%) 26 C/55%

EUT: Clock Radio with Bluetooth

Polarization;  Horizontal

Power Source: AC 120V/60Hz & DC 3V
Date: 13/01/28/

Time: 13/05/47

Engineer Signature: PEI

Distance: 3m

Note:

90.0 dBuY/m
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1000.000 2000 _3[([10 4000 5000 6000.0 MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (dBuvim) | (@Buvim)| (@B) | % | wm) | @eg) | ROmE
1 5735.616| 40.73 1.43 42.16 74.00 |-31.84| peak
2 5735.616| 28.73 1.43 30.16 54.00 |-23.84| AVG
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Figure 86: Test figure of Radiated emissions, Mode D, Above 1GHz,
Vertical

g @ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
_ AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #594 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source;  AC 120V/60Hz & DC 3V
Test item: Radiation Test Date: 13/01/28/
Temp.( C)YHum.(%) 26 C/55% Time: 12/57/05
EUT: Clock Radio with Bluetooth Engineer Signature:  PEI
Mode: Aux in Distance: 3m

Model:  NS-CLBTO1
Manufacturer: Compupal

Note:

90.0 dBuV/m
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1000.800 2000 3000 4000 5000 5000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim) | (@B) | (@Buvim) |(dBuvim)| (dB) | ¥ | @m) | wegy | Remek
1 5903.446| 4062 196 | 4258 | 7400 |-31.42 peak
2 5903.446| 29.62 196 | 3158 | 5400 |2242| AVG
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